FT seris

EihS T2 FE5EH#% INDUSTRIAL SEWING MACHINE

MIOIDIEIL
FT4600

FT4700
F16200
FT6500

Cle ettt JTJJiJJJJJ mést: 2,



MODEL NUMBERING
FT-6539-056M/TCP/TFU

@)

©) @

Sitich Plate Tongue Shape:
L:For Light Weight Material
M:For Medium Weight Material
S:For Special Sewing Requirem

ent

Machine Type:
FT:Flat Bed Interlock
Machine
Needles Distance:
40:4.0m.m.
48:4.8m.m.
56:5.6m.m.
64:6.4m.m.
Application Code:
00-0:General Plain Seaming.(Basic Model)
03-0:Tape Binding.
...... (Details As Following Pages)
Stitching Code:

62:2-Needle,4-Thread
63:3-Needle,5-Thread

46:2-Needle,3-Thread(Without Top Cover Thread Mechanism) *
47:3-Needle,4-Thread(Without Top Cover Thread Mechanism) *

Optional Device:
TCP-1:Pneumatic Tape Cutter.(Knee-Control)
TFU:Upper Tape Feeding Device.

...... (Details As Following Pages)




Hé#%k TABLE OF CONTENTS

ok % @ HR
Ref. No. Description Page Number
1 KB EEZME Frame COMPONENTS (7)) =-mmmmmmmmmm s oo m oo 1
2 KB EEZLE Frame COMPONENTS (1) mommmmmmmmmm oo m oo 3
3 SESHELAE S EFEE Thread Tension Mechanism (FTO500) =----mmmmmmmmom s mm e 5
S ELARE S 3% FE A Thread Tension Mechanism (FT4700) =---=--smmmmmmmmmmm e 7
S ELARE S EFEE Thread Tension Mechanism (FT6200) =---=-xsmmmmmmmmmmm oo 9
SEEFHLR R E Thread Tension Mechanism (FT4600) -------mmmmmmmmmmmmomcmccco oo 11
4 B8 BV Bl Bushing And Ol S€al === -mmmmmmmmm e e oo 13
5 N EAHRI ZT Lower Main Shaft COMPONENTS ~=-=mmmmmmmmmmm oo s oo m oo 15
6 ol AR 2T Upper Main Shaft COMPONENTS -=--=-m=mmmmmmmmm s e e 17
7 SHRELFHRBA Z 4 Needle Bar MeChaniSIm === -mn oo oo oo oo 19
8 JEE AT B A B 224 Presser Foot MeChaniSm --=-=-=-n=-mmmmmmmmmm oo 21
9 SEATALEREN RS Spreader Mechanism (FT6200/FT6500 Only) ------m-ommmmmmmmmm s 23
10 FEE S ERENAERE Looper MeChaniSIm —--m-mmmmmmm o om s s e 25
11 FEFGB AL Feed MeChaniSIm —----mmmmmmmmm oo 27
12 EStEE A BRI Needle Guide And Feed DIiving ------=-m-mmmmmmmmmmm oo 29
13 TS AT Lubrication MeChaniSIm === - - s m s s oo o oo oo oo oo oo 31
14 66707 #7228 Thread Stand MeChaniSm =--=-==-msmmmmmm oo m e 33
15 FEFRFT I Supporting Board - - oo oo oo 35
16 BT ARSI Supporting Board -------smmmemmmm oo 37
17 FT4600-1.FT4700-1/FT6200-1.FT6500-1 B FZFExclusive Parts ---------somsommmmmmom e 39
18 T E B ACCESSETIES = mmmmmmmmmmmmm o m oo oot 41

19 EHEFEHTIFER Gauge Parts List --m-m-mmmmmmm e e 43



i A{ 2 25 - Frame Components(A)

1 AR

52




| A HE AL EE 3R (- Frame Components(A)
%
Description
L #HZE Top Cover (CTOL101) ~mmmmmmmmmmm e
B Screw (CT0225 MA-0.7%14) —-enmemmemmemmameamememmemeemeameamememeemeemen

5k
Ref. No.

Yk R

Parts Number
2200000101
8MC04281407D
2200000103
2200000104
22000001051
2200000139
2200000107
2200000108
22000001091
8SM95281017A
2210000111
2210000112
2210000113
8MB04283809E
2200000228
8MB04280605M
8MN04280400A
2210000118
2210000119
2210000120
8MC04280507D
8MB04280707M
2210000123
8MC04280807D
8MA04280307A
2200000136
2210000128
SMMO06402010A
2210000130
66485-2

66620
2210000133
2210000134
2100000244
SMM10603016A
8MB04281607A
66480-14

THEES
E

iE=)

Gasket (CT0103) --

il Window (CTOT04) ---nrememmememmemeememmememememeceememeememmememee
FLIE Plug (CTO105])E fohemmemmmemmemememememeeeemememememeeeemememememeeeemeneee
EANIFE Knock Pin (CT0139)---nmnmmmmmmmm e
12 Needle Cover (CTO107) ---nmnmmmmmmmmmmmmmmm oo

Gasket (CT0108) --

FLIE Plug (CTO1091) 8w mmmmmemmmemmmemmmeemmeemm oo
B2H5 Stud (SHO243 3/8"-28%10) ~-nvemmmmmmmmemmeemmmemmeemm oo

B
THET

Ak

Oil Filter Cover ---

Gasket

Oil Filter Cover ---

BZHG Stud (CT0227 MA-0.7#38) cwemmemmemmmommemeemmemeememeem oo
B )P EE Disk Washer (CT0228) -----mnmmmmmmmmmmm oo
B Stud (CTO230 MA-0.T#6) wmmemmemmemmmmmemeemmemeemmem oo
245 Screw (CT0229 MA-0.7#4) cwommemmemem oo

K EE Rubber Cushion
K EE Rubber Cushion

e
Lo
A
SO
IR AR

L]

HHH
W R

NEEHIME Supporting Bar
HAI$ZH Model Plate(See Left Page)
Rivet (6620) ------

HET
THIES

1 Oil Reservoir
HE Seal (SH0244)

Latch Spring

Screw (CTO122 M4-0.7%8) =-mmmmmmm e
Stud (FTO122 M4-0.7#21) ==-mmmmmmmmm oo

Side Cover Holder

Screw (CTO130 M4-0.7%8) <o mmm s
Nut (CT0238 M4-0.7#3) =mmmmmmmm e

Plug (CT0136) -----

Frame Unit

Screw (SHO0444 M6-1%20) ==-mmmmmmmmmmm s

Gasket

BZ4% Screw (CTO138 M10-1.5%30) <cenememmemememeememeememeemememeememeemeee
BZ#h Srew (CTO724 MA-0.7%16) -mrmemeemememmememeeememeemamemeemememeamamees
HESRBETE R Machine NO. Plate ------=-m-mmmmmmmmmmmo oo

e e S N e e e O B A ) N e S A e e e S P T e S N T e e N I e e e e e e N L Pl e e



Bl A 2 25 (- Frame Components (B)

2. K%

52




2 A HL AN EE F - Frame Components (B)

5k
Ref. No.

Yk R

Parts Number
2210000201
8MMO04281607A
8MMO04281007A
22100002041
2210090121
90WWO060
2210000207
8MB03200306A
2210000209
8MEQ04281408A
8MEQ04280708A
2200000210
2200000209
8MC04280807D
2210000215
2210000216
8MKO04281007A
8MEQ04281008A
2210000219
2210000220
2210000221
2210000222
900R060
2200000910
90ER040
22000002081
22100002271
2200000212
2210000229
2210000230
2210000231
2210000232
8MB04281007K
2210000234
8MB04280507K
2210000236
8MB04280807K
2210000238
2210000239
2210000240
2200000224
8MC04281407D
2210000243
8MB04284209E
2200000228
8MN04280400A
8MB04280705M
2210000119
2210000249
8MC04280507D

% 8

Description

ETZE Rear COVEr =mmmmmmmmmm e oo oo oo

18454 Screw (FT02

8% Screw(FT0203 M4-0.7*%10)
2 Cloth Plate

0 0 ) —

BEAR SCrEW e e e

W RIS Wave W
He# Latch Spring

asher

B2 5% Screw (UTBO0436 M3-0.5%2.5) ~-mmmemmmmemmmmemmmmemmmemmmeemmmeemmmeenee

ZEAH# Cloth Plate

5% Screw (CT11

T A V7

B24% Screw (CTO206 M4-0.7#7) <wneemmemmeomeemeemeemeemmemeemeemeemeeeeeee
#E Rear Cover (CT0210) =-mnmmmmmmmmmmm e e e oo
T Ty O (O N0 .115)

4% Screw (CTO1
B
THE Gasket
B4 Screw (FT02
A% Screw (FT02
B
HE Gasket
1EEh$S Stopper Pi
HEE Spring

01l Filter Cover

01l Filter Cover

€10 O A S ——

D A 1
D A 1

I ittt

VEHEE OIL RN (P6)-nmemmemmmmmeammmmmeemmmmeemmmemeommmmeeommeeammmeeammeeeanae
FBWasher (CT0910) =-mnmmmmmmmmm e e e e oo
EIZHIERE RING ----mmmmmmmm oo o m e e

FL.ZEPlug (CT0208
FL.FEPlug (FT0227
$H#E# 2 Needle B

£ O1 Filter Cover

HIEFGasket
fif 2K JE Crank shaft
THEFGasket

S —
D
ar Protector (CT0212) ------m-mmmmmmmmm oo

Bushing

BEH4S crew (CT1237 M4-0.7#10) =-nmmmemmmmemmmeemmmmemmmemmmeem e e

1 E#Pushbutton
18 54Screw (FT023
#1 K FENeedle Plat
1 %4Screw (CT021
5E {7 $Knock Pin

£12 Oil Filter Cover

HIES Gasket

Stop
SM4-0.7*5) mmmmmmmmmm e e oo
e Seat
SM4-0.7*8) =mmmmmmmmm e e

HE5H Hinge (CT0224) -nmemmmemmeemmeemmeomseemee s ne e
BEHS Screw (CT0225 M4-0.7%14) «wnnmmemmmmeommmemmmee e e cmec e

FEERTE Front Cover

B28% Stand (FT0244 MA-0.7%42) <-eeemmmmemmmmeemmeeeemeeeeeeoeeeeeeeee

T Disk Washer (CT0228)

N e (O 73S A T —
BEH5 Stand (FT0247 M4-0.7%7) -=-vemmmmemmmmemmmemmmeem e

TREMIE Rubber
He# Latch Spring
5% Screw (CTO1

Cushion

22 MA=0.7%5) <o

HAHE
Amt.Req.
1

e et et i i P N e e i L Y ® )

—
\O

DO M DO — — DN — — DN — =N DD L = = = = = = = DN = = DN\ —



Bl A 2 25 (- Frame Components (B)

2. K%

52




2 A HL AN EE F - Frame Components (B)

Frak YIRHRESR % B HE
Ref. No. Parts Number Description Amt.Req.
51 8MB04280707M 125 Stand (FT0122 M4-0.7%7) = mmcmmmmm s 1
52 2200000243 JEAR#ZS Thread Protect Plate (CT0243) =----mnsmmsmmsmommmmcocococcmceee 1
53 2210000253 WalEE#Z Oil Cooling Fan Guard -----=-==mcmcmcmcmomomcmccccccaoaes 1
54 2200001025 FAPE] W aASNET o m oo 2
55 8MC05321209D BEHS SCrew (F02-55 M5-0.8%12) —enemememrmamememememsasamememememeasamemememenee 2
56 2210090124 FAPE] WASHET = mmmm e mmmm e e e e e e e e 1
#EST 2210000257 T HEEFTZS Front COVET =--mmmnmmmmmmmmmmm o s 1
O -
59 8MN04280600C TR Screw (CT1104 MAHO) <mmmmmm e e 1
60 22000001091 FLZE Plug (CtOL109 1) mmmm oo e oo 5
61 8MA95300307A 1= 1

*: 40M,48M,56M HFor 40M,48M,56M
% 64AM FFor 64M



3 E$THLRE 13 E LE(FT6500)) Thread Guide And Tension Components (For Ft6500)




3BT HL R J7 3 E E(FT6500/)) Thread Guide And Tension Components (For FT6500)

5k
Ref. No.

Yk

Parts Number
2100001121
2100001123
2200000303
2100001131
2200000305
2100001127
2100001126
22000003081
22000003091
2220000310
2200000311
2200000312
2220000313
8MC04280807D
2210000315
2200000357
2210000317
2210000318
8MB04280807K
2200000317
2200000327
2100051110
2100000223
8MB04280807K
2200000331
2210000326
90ST0410
22000003351
2200000336
66800
2200000338
2200000339
2200000340
8TE03440806A
2200000356
2200000343
2200000355
2200000345
8MEQ04280708A
2200000347
2200000348
2200000349
22000003501
8MC03200807G
2210000346
2200000353
2200000354
8MC04280507D
2200000359
90SP0206
2100001122
22000003611
222A0000370
220A0000364
221A0000356
8MB04280607K
227A0000342

% 8 A

Description Amt.Req.

g ST EEBENE Tension Nut (Sh1121)-mmmmmmmmmmmmm oo
S Spring (Red) (SH1123) ---mmmmmmmmmm oo
£ Bushing (CT0303) --=--mmmmmmmmmmm oo
g Spring (Yellow) (SHI131)=mmmmmmmmmmmmm oo
FEEE Spring Seat (CT0305) ----=mmmmmmmmmmmm oo e oo oo
SETEHE Felt (SHI12T) wmmemmemmmmeemeemeemmemeameameemmemmeemeameemeemmemmeemenee
gk JIHEHI#E Tension Disc (SHI126) --mmmmmmmmmmmmmmm oo
PEFE STUA ~mmm oo
BRER SpaCer --mmmmmmm s
FAARIEAN Release Wedge =----m-mmmmmmmmmmmm sl
i Thread Guide (CTO311) =mmmmmmmmmmmmmm s oo
i Thread Guide (CTO312)-m-=mnmmmmmmmmmmmm oo
R JIFEFIRHEE Tension Post SUpport =------ms-smmmmmmmmcmcoo oo
B4 Screw (CTO130 MA4-0.7#8) -ommomemmemmem oo
AR Thread Guide =----=m-mmmmmmmm s oo
HZWE NUE (CTO357) —onmmmmemmemmem e emmem e eem e
AR Thread Guide -----=m-mmmmmmmmm oo oo
AR Thread Guide -----=mmmmmmmmmm s
B2 Screw (CTO2LS MA4-0. T#8) wmmmemmemmemmem oo
AR Thread Guide (Ct0317)--mm-mmmmmmmmmmm oo oo
BARE Thread Guide Pipe (CT0327)--==-=m=mm=mmmmmmmmmmm oo s
HEHE Thread Guide Pipe Clamp (SHI110) -----m-=mnmmmmmmmmmmm oo oo
B Washer --mmmmmmmmmmm el
B Screw (CTO2LS MA4-0.T#8) -mmmmemmemmemmem oo
HRZE Thread Guide Plate (CT0331) ---=m-mmmmmmmmmmmmmm oo
R Thread Guide =----=-mmmmmmmmmmmm oo
TEAZHH KNnock Pin --cmmmmmmmmom oo
TP Cooler Ol Tank ==----m-mmmmmmmmmmm ool
HIFREE Cooler Oil Tank Cover (CT0336) -=----mnmmmmmmmmmmmmcmcmocc oo oe
L0 VN1 <
598 Wick ClAMD (CTO338)-mwrmwmeemmemmmmmemeemeemmemmemeameemeemeemmemeamen
SETEHE Felt (CT0330) —nmnmemmeemeemmemmemeameameemeemmemeemeemeemeameemmeemeamen
i Thread Guide (CT0340) =-mmmmmmmmmmmmmmm s oo oo
AR S CI@W == mmmmm e
G Spring (CT0356) =--nmmmmmmmmm oo s
i Thread Guide (CT0343) =-mmmmmmmmmmmmmm s oo oo
gk JIHEHI#E Tension Disc (CT0355) ----mmmmmmmmmmmmmmm oo oo
R Thread Guide (CT0345) =-mmmmmmmmmmmmmmm oo
B4 Screw (CT0206 MA4-0.TH7) <wemmememmemmem oo
gk JIHEHIAH A Thread Retainer Support (CT0347) -------=mnsmmmmmmmmmmmemaees
EFARIEHIAR Thread Guide Plate (CT0348) ~-----=m-mmmmmmmmmmm oo
EFRR LI BEAR. Tension Control plate (CT0349) ----m-mmmmmmmmmmmem oo
G Spring (CT0350) =---mmmmmmmmmmmm oo
HZHE Stud (CTO3S5 1 M3-0.5%8) oommemememmemmem oo
AR Thread Guide =----=m-m=mmmmmmm s oo oo
AR Thread Guide (CT0353) =-mmmmmmmmmmmmmm s oo
BN Stud (CTO3S4) —mmmmmmommemmemmem e
B4 Screw (CTO122 M4-0.7¥S) —omemmemmem oo
L AR Takeup Arm Protect (CT0359)----m--mnmmmmmmmmmmm oo
P Spring Pin (CT0360) =---=nmmmmmmmmm oo
E4E Bushing (SHI1122) ---mmmmmmmmmmm e
T (G D
F2#0AH Thread Tension Mechanism -----==-=======ssmmmmm oo
52#%AH Thread Tension Mechanism Asm.(CT0331A)--------nnnmmmmmmmmnnaaans
R4 Thread Tension Mechanism Asm. (FO346A)---------mnsmmmommomommaees
BEAR Screw(M0233 M4-0.7%7) =mmnmmmmmmmmmmm s e
BEAR Screw (CT1242 M3-0.5%4) —mmmmmm oo oo

—_
o

— N RN /= d /=== = — W

[ NG Y S N T (N5 J NG YN Sy N Yy GG G R  GHEPS  G VHEUFG NG Y G N VS G G G G S



3 E$THLRE )3 FE E(FT4700f)) Thread Guide And Tension Components ( For Ft4700)




3 E$THLRE )3 FE E(FT4700f)) Thread Guide And Tension Components ( For Ft4700)

5k
Ref. No.

—_

O 00 1 O\ L Lo

Yk R
Parts Number
2100001121
2100001123
2200000303
2100001131
2200000305
2100001127
2100001126
22000003081
22000003091
2220000310
2200000311
2200000312
2220000313
8MC04280807D
2210000315

2210000318
8MB04280807K
2200000317
2200000327
2100051110
2100000223
8MB04280807K
2200000331

90ST0410
22000003351
2200000336
66800
2200000338
2200000339
2200000340
8TE03440806A

2200000345
8ME04280708A
2200000347
22000003438
2200000349
22000003501
8MC03200807G

8MC04280507D
2200000359
90SP0206
2100001122
22000003611
222A00003701
220A0000364
8MB04280607K

% 8

Description

iR ST EE AN Tension Nut (SHI121) -m-mmmmmmmmm e
T Spring (Red) (SH1123) ~--mmmmmmmmmm e
£ Bushing (CT0303) =-=-=mmmmmmmmmmmmmm oo
THEE Spring (Yellow) (SHI131)-mmmmmmmmmm e
g Spring Seat (CT0305) -=-=-=m=mmmmmmmmmmmmm oo
SEFEBE Felt (SHI127) wmommmmemmmmeemmmmemmmemeeemeeemmmeemmeemmeeemmeeereee
o SIS Tension Disc (SH1126) =-mmmmmmmmmm e

1255 Stud -----
&5 Spacer --

SRR Release Wedge -------mmmmmmmmmmmmm e
A% Thread Guide (CTO311) =-m-mmmmmmmmmmm s
A% Thread Guide (CT0312) =----mmmmmmmmmmm s
i JJPEHIFHEE Tension POSt SUPPOIt ----nmmmmmmmmmmms oo
B2k Screw (CT0130 M4-0.7#8) --mnnmmmmmmmmmms e
AR Thread Guide -------mmmmmmmmmm s

AR Thread Guide --------mmmmmmmms s
IR Screw (CT0215 M4-0.7#8) =--mnnmmmmmmmmms e
i Thread Guide (CTO317) --nmmmmmmmmmmmmmm oo
HEE Thread Guide Pipe (CT0327) ------mmmmmmmmmmm s
B PE Thread Guide Pipe Clamp (SH1110) =-----smcmmmmmmmmmemeo oo

& Washer -

IR Screw (CT0215 M4-0.7#8) =-nmmnmmmmmmmmmmm s
HEZE Thread Guide Plate -(CT0331) ------mmmmmmmmmmmm oo

TEAIEE KNOCK Pin m-mmm e e e
TR Cooler Oil Tank =--=mnmmmmm s oo oo
M E Cooler Oil Tank Cover (CT0336) =---mmmmmmmmmmm oo

TR Oil Wick

# Wick Clamp (CT0338) =--mmmmmmmmmm e oo e
FREE Felt (CT0339) -mmmmmmmm s
Zi Thread Guide (CT0340) --mmmmmmmmmmmmm e

B4R Screw ----

S Thread Guide (CTO345) =ommmmmmmmmm s oo
155 Screw (C0206 M4=0.7%7) =mmmmmmmmmm s
TR SIPEHETAHEE Thread Retainer SUPPOrt =-----=-smmmmmmmmmmomcmcccmcocccocmcmaes
SHERPZEHIAY Thread Guide Plate (CT0348) —---mmmmmmmmmmmmmmccc e
S ER e BRA. Tension Control plate (CT0349) «--mmmmmmmmmmmocc e
S Spring (CTO350) =--nmmmmmmmmmmmm oot
B2 Stud (CTO35] M3-0.5%8) wmemmemmemmemeemeamememmemeameameamemeeemcemen

HEAS Screw (CO122 M4-0.7%5) cmmmmmm s
T AR S Takeup Arm Protect (CT0350) ---mnmmmmmmmmmmmmm oo
THEEPE Spring Pin (CT0360) -----m-mmmmmmmmmmmmmmmm oo
F5 BUSHING (SH1122) —-wnmermeemeemmemmemeameemeemmemeameameemeemmemeameameaee
BEHE StUd (CTO36L) wmmemmemmemmmmmmomeem oo em e
S04 Thread Tension MeChaniSm --------somsmmommommomo
25040 Thread Tension Mechanism Asm. (CTO331A) ==-----mmmmmmmmmmmememee
HEAR Screw(M0233 M4-0.7%7) =-m-mmmmmmmmm oo

HAHE
Amt.Req.

I N N R SO I G O I UL I UL I

DN LN DN W

[N e e e e L e e e e e e e

N — — — — N — DN



3BT HLRE I3 FE LE(FT6200/)) Thread Guide And Tension Components (For Ft6200)




3 ESFHLR I3 FE FH(FT6200/) Thread Guide And Tension Components (For Ft6200)

Fraf  YrEHRSE % T AT
Ref. No. Parts Number Description Amt.Req.
1 2100001121 IR TR AENE Tension Nut (SH1121)=mmmmmmmmmmmmmmo oo 4
2 2100001123 FE Spring (Red) (SH1123) --mmmmmmmmmmm e 2
3 2200000303 45 Bushing (CT0303) ----mnmmmmmmmmmmmmm oo 2
4 2100001131 FEE Spring (Yellow) (SHI131)mmmmmmmmmmmmmom e 2
5 2200000305 TESEE Spring Seat (CTO305) ==-mmmmmmmmmmm oo 4
6 2100001127 SEFEE Felt (SHI127) -mmmmmmmmmmmmmm s m s 4
7 2100001126 IR J73eHAE Tension Disc (SHI1126) ~-mmmmmmmommmmmomom oo 8
8 22000003081 HEFE Stud (CTO308) =nmmmmmmmmm e oo 2
9 22000003091 FaEs Spacer (CT0309) =mnmmmmmmmmmmm s oo 4
10 2220000310 ZAAIEIR Release Wedge -----mmmmmmmmmmmmmmm oo 1
11 2200000311 g Thread Guide (CTO311) =-mmmmmmmmmmmm e 4
12 2200000312 g Thread Guide (CT0312) =ommmmmmmmmmmm oo 4
13 2220000313 BB I3RS E Tension POSt SUPPOTt ==-==m=mmmmmmmmmmmmmmc oo 1
14 8MC04280807D BE5% Screw (CO130 M4-0.7%8) =mmmmmmmmmmm oo 5
15 2210000315 S THread GUIAE ~-mmmm o mom oo 1
16 2200000357 BEME Nt (CTO357) -mmmmmmmmmmmm s oo 1
17 2210000317 S Thread GUIdE =-----mmmmmmmmmmmm s s 1
18 2210000318 SEHY Thread Guide —----mmmmmmmmmmmm e 1
19 8MB04280807K H24% Screw (CO215 M4-0.7%8) mmmmmmmmm e oo 7
20 2200000317 sE M Thread Guide (CT0317) =ommmmmmmmmmmo s s 1
21 2200000327 B Thread Guide Pipe (CT0327) ~--mmmmmmmmmmmmmmmmmmm oo 2
22 2100051110 S Thread Guide Pipe Clamp (SH1110) --=-=mmmmmmmmmmmmmem oo 2
23 2100000223 ) T 4
24 8MB04280807K B2 Screw (CO215 M4-0.7%8) =-mmmmmmm e oo 2
25 2200000331 SEHRAL Thread Guide Plate (CT0331) =--mmmmmmmmmmmmommmoo oo 1
26 2210000326 S Thread GUIde —----mmmmmmmmmmm oo dm o d e 1
772 -
28 90ST0410 TEATHE KNOCK Pin =-mmmmmmmmmmmm e e 1
29 22000003351 YR Cooler Oil TANK =--mnmmmmmmm o e oo 1
30 2200000336 H#RZ Cooler Oil Tank Cover (CT0336) ==-mmmmmmmmmmmmmmme e 1
31 66800 VR O1l WICK ==mmmmm e e e e 1
32 2200000338 48 Wick Clamp (CT0338) =-mmmmmmmmmmmmmmm s 1
33 2200000339 SEEFE Felt (CT0339) mommmmmmmmm e oo 1
34 2200000340 g8 Thread Guide (CTO0340) =--m-mmmmmmmmmmm oo 1
35 8TE03440800A N . A 2
36 2200000356 TS Spring (CT0356) =-mmmmmmmmmmm s oo 1
37 2200000343 g Thread Guide (CT0343) —mommmmommmm oo 1
38 2200000355 IR J732e1AE Tension Disc (CT0355) =ommmmmmmmmmmmmmmmo e 2
39 2200000345 S Thread Guide (CTO345) =ommmmmmmm s s 1
40 8ME04280708A i 45% Screw (CT0206 M4-0.7%7) ==mmnmmmmmmmmmmmmmm oo 1
41 2200000347 TR SIPEEIHEE Thread Retainer Support (CT0347) -----mmmmmmcmcmcmcmcmamee 1
42 2200000348 SHERZEHIAY Thread Guide Plate (CT0348) ------mmmmmmmmmmmmcmcmccccoees 1
43 2200000349 SHER LI BRA. Tension Control plate (CT0349) --mmcmmmmmmmmomcccccees 1
44 22000003501 THEE Spring (CTO350) ==mmmmmmmmmmm oo s 1
45 8§MC03200807G HE#E Stud (CTO351 M3-0.5%8) mmmmmmmmmmmm e 1
46 2210000346 SEAN Thread GUide —----mmmmmmmmmmmm e 1
47 2200000353 sEfE Thread Guide (CT0353) mommmmmmmmmmmo s s 1
48 2200000354 BERE Stud (CTO354) =mmmmmmmmmm oo 1
49 8MC04280507D B85 Screw (CO122 M4-0.7%5) mmmmmmmmmmm e oo 2
50 2200000359 AR A T Takeup Arm Protect (CT0359) ---mmmmmmmmmmmm e 1
51 90SP0206 FHEESS Spring Pin (CTO360) ==--m=mmmmmmmmm oo 2
52 2100001122 £ Bushing (SH1122) mmmmmmmmmm oo 2
53 22000003611 BEFE Stud (CTO361) =mmmmmm e e e e 2
54 222A00003702 £28540 Thread Tension MeChaniSm --------=-===mmmmmmmmmmmo oo 1
55 220A0000364 28540 Thread Tension Mechanism Asm. (CTO331A)-=-=--m-mmmmmmmcmmmmamans 1
56 221A0000356 24740 Thread Tension Mechanism Asm. (FO346A)-----n=nmmmmmmmommmmmeee 1
57 8MB04280607K BEAR Screw(M0233 M4-0.7%7) ==mmmmmmmmm s 2
58 227A0000342 28540 Thread Tension Mechanism ASMm . ------=-====mmmmmmmmmmmmmmmememee 1



3 BT HLRE S 3B FE {E(FT4600) Thread Guide And Tension Components (For Ft4600)




3 BT HLRE S 3B FE {E(FT4600) Thread Guide And Tension Components (For Ft4600)

Frak PrkHRSE % T HALHE
Ref. No. Parts Number Description Amt.Req.
1 2100001121 iR ST EE AN Tension Nut (SHI121) -m-mmmmmmmmm e 3
2 2100001123 B Spring (Red) (SH1123) «emeemmemsemsemmeemmeemsemeemmemeemmeammeameemes 2
3 2200000303 L5 BUSHING (CTO303) <nnemmeemmeemmemmemsemmeemmemeemmeemmemsemmeammeemeenes 2
4 2100001131 THEE Spring (Yellow) (Sh1131)-mmmmmmomomm oo 2
5 2200000305 BHSEFE SPring Seat (CTO30S) —-xemmemsemmsemmeemsemeemmeemeemeemmeameemeannen- 3
6 2100001127 SETEME Felt (SH1127) wmmermmemmeemmeemeemeemmeamseomsemmeemeemeemeeameemeamnen- 3
7 2100001126 o= SIS Tension Disc (SHI1126) —mmmmmmmmmm e 6
8 22000003081 BIHE StUd (CTO308) wonmemmmmmmeemmeemmmmeemmeemmeammemeemmeemneemsemmeemmeamnemee 2
9 22000003091 e R Yo T (O 10 N 3
10 2220000310 FRARTEM Release Wedge ---mmmmmmmmmmm e oo e 1
11 2200000311 S Thread Guide (CTO311) wemmeemmmmsemsemmeemmemsemeemseemeemmeemeeemeenee 3
12 2200000312 SEHS Thread Guide (CTO312) wemmeemmmsmsemsemmeemmemsemmeamseemsemmeemeeemeenee 3
13 2220000313 R SIHEHIAAEE Tension Post SUPPOIt === mmmmmmm el 1
14 8MC04280807D 055 SCrew (CO130 Md0.T#8) wmmemmeemmeemmmmeemmeammemeemeemmeameemmeameenes 5
15 2210000315 S THECA GUIE <nnermmemmeemmeemmemmsemmeemmemeemmeemmemeemmeemnemsemmeeneen 1
[6 emmmmmmecmmmmmmeee eeeeeeeeemeemeemeemeemeemeeeeedeeemeeeeeceeemeemeseeessomeeoeeeeeomeeosen ]
/2 .
18 2210000318 S THECAA GUIAE <nnmrmemmmmemmmmmemmeemmemeemmeemmeameemsemmeameemeemmeaneen 1
19 8MB04280807K B SCIEW (CO21S MA-0.T#8) <meemmeammmmmemmeemmeammemeemmeameemeammeameenes 3
20 2200000317 45 Thread Guide (CTO31T) -emmeemsemsemmeammemeemmeameemeemmeemeeemeemnenes 1
21 2200000327 S Thread Guide Pipe (CTO327) <-eesmsemmeemmeemeemeemmeamsemeammeameemns 2
22 2100051110 EAE A Thread Guide Pipe Clamp (SH1110) ==-=-mmmmmmmmmomem oo 2
23 2100000223 FAFB] WASHET <nnemmeemmeemmmmmemmeemmeameemmsemmeemsemeammeamsemmeemmeemseoneenen 3
24 8MB04280807K BGR SCIEW (CO21S MA0.T#8) <neemmemmmmmmemmeemmemeemmeammemeemmeameeameanee 2
25 2200000331 SEE Thread Guide Plate (CTO331) —meemmeemmmmsemeemmeemeemeemmeemeemeenee 1
5 Z ]
772 :
28 90ST0410 FEEE KNOCK Pill <nmemmmemmeemmmmmemmsemmeamsemsemmeemsemsemmeameemeemmeemeen 1
29 22000003351 SR COOlEr Ol TANK <nvemmeemmmmmeemmeemmemsemmmemmeemsemeemmeemeeemeemmeemeen 1
30 2200000336 M E Cooler Oil Tank Cover (CT0336) --=-m-mmmmmmmmmmmmm oo 1
31 66800 VTS5 OFL WACK =nnemmmemmemmmemmeemmeemmmmmeemmeemmeameemsemmeemsemsemmeemeeemeemee 1
32 2200000338 G858 Wick Clamp (CTO338) =--nmesmmmmmeemmeemmemeemeemmeameeemeemmeameeemeanee 1
33 2200000339 D T (O (1) Y 1
34 2200000340 SEH5 Thread Guide (CTO3A0) -wmeemmeemmeemeemmemmeemeemeemmeemeemeemmeemeemes 1
35 8TE03440806A L 2
36 mmeemcmmcmmmcmeec eeeeeeeeeeeeeeeeeceeeeeeeeeeeoeeeeseeeoeeoeeeeeecteooeecesneeonseoseeseos ]
37 2200000343 S Thread Guide (CTO343) wwmeemmeemmemeemeemmeemeemeammemeemeemmeemeemee 1
2 ]
39 2200000345 S Thread Guide (CTO345) wwmmeemmeemmemeemmeemmeemeemeemmemeemmeemmemeemee 1
40 SME04280708A B85 SCrew (CO206 Md-0.TH7T) <nmemmeemmeemmmmeemmeammemeemeemmeemeemmeamnenes 1
41 2200000347 ok ST HIAA EE Thread Retainer Support (CT0347) --m-m-mmmmmmmmmom e 1
42 2200000348 SHEPEEIN Thread Guide Plate (CTO348) -ensemmeemmeemsemeemmeemeeemeenen- 1
43 2200000349 ST4p 42 ERAR. Tension Control plate (CT0349) =-m-mmmmmmmmemeo e 1
44 22000003501 L R (ol 1k ) J 1
45 8MC03200807G BEH Stud (CT0351 M3-0.5%8) wemmermmemmeemmemmemmeemmeameemeemmeemeeemeamnn 1
S ]
AT oo eeeeeeeeemeemeemeemeemeeneeemeemeeeeeneeomeeeeeoeeomeeeeenceoneeimes :
S :
49 8MC04280507D B Screw (CO122 MA-0.7%5) womeemmeemmmammemmeemmeemeemeammeameemeemmeaneen- 2
50 2200000359 B A S Takeup Arm Protect (CT0359) -m-mmmmmmmmmmm e 1
51 90SP0206 BHSEHE SPINg Pin (CTO360) —--snmemmeemmeemmemmeemmeemmemsemmeemeemeemmeameenee 2
52 2100001122 L5 BUSHING (SH1122) wnnemmeemmeemmeemmemmsemmeameeamsammeammeamsemmeammeameemnen 1
53 22000003611 B StUA (CTO361) wommmmmmemmmemmeemmmmeemmeemmeemeemeammeameemeemmeamnemeemee 1
54 222A00003703 FZHRAH Thread Tension Mechanism —-----m-mmmmmmmmom sl 1
55 220A0000364 FZMAE Thread Tension Mechanism Asm. (CT0331A)=----mmmmmmmmmmmmaeeee 1
56 8MB04280607K B SCreW(MO233 MA-0.TH7T) wmeemmmemmeameemmmemmmemeemmeammeemsemmeemmeameemee 2



4 B By £ Bushing And Seal




4 B By £ Bushing And Seal

FFak YRR % HAHE
Ref. No. Parts Number Description Amt.Req.
1 2210000401 BB BUShing —--mmmmmm oo e 1
2 66800 VAR O1] WACK = mm e o e 1
3 2210000403 BB BUSRING ~--mmmmm e m e 1
4 2210000404 BB BUSING ~--mmmmmmm e 1
5 2200000404 JHES Oil Seal (CTO0404) —--mmmmmmmmm e 1
*6 2220000405 Hil# Bushing (CT0405) ----m-mmmmmmm oo 1
*7 2200000406 JHES Oil Seal (CT0406) ~------mmmmmmmmmmmm oo 1
*8 2210000408 BB BUSING ---mmmmmmmm e 1
*9 2200000408 Hil#l Bushing (CTO408) ----m-mmmmmmm o e 1
10 2200000409 Hi#l Bushing (CT0409) ----mmmmmmmm o e 1
11 2200000410 i Bushing (CTO410) ---mmmmmmmmmm oo 1
12 2200000411 il Bushing (CTO411) ---mmmmmmmmmm s 1
13 2210000413 BB BUSHING ---mmmmmmmmm e 1
14 2210000414 VHET 01l Seal —-mmmmmm e 1
15 2210000415 7 S 0 1
16 2210000416 BB BUSRING ~--mmmmmmmmm e oo 1
17 2210000417 THEF O1l Seal —--mmmmm e m e 1
18 2210000418 B Bushing (Left) —-mmmmmmmom e 1
19 2210000419 FLEE PIUZ - oo mmm oo e 1
20 2210000420 BB BUSNING ~--mmmmmm e oo 1
21 2210000421 BB BUSNING ~--mmmmmm e oo 1
22 2210000422 FLEE PIUZ - mmmmmm s m e 1
23 2210000423 THET 01l Seal —mmmmmmmm e 1
24 2210000424 BB BUSRING ~--mmmm e m o 1
25 2210000425 BB BUSING ~--mmmmmmm e 1
26 2210000426 BB BUSRING ~--mmmmmmmm e 1
27 22000001091 FL3E Plug (CTO1091) FH fhlm o m oo s oo o 1
28 22000002081 FL3E Plug (CTO2081) F fhlmmmmmm oo oo 1
29 2210000429 FLEE PlUZ ---mmmmm oo 1
30 2210000430 FLEE PlUg ---mmmm oo 1
**3] 2200000422 FLEZE Plug (CT0422) —-mmmmmmmmm e 1
32 2210000432 B Bushing (RIght) ----mmmmmmmmmm oo 1

*: FT6200,FT6500 F{For FT6200,FT6500
**: FT4600,FT4700 FFor FT4600,FT4700



5. FT4600/FT4700/FT6200/FT6500/FT7000 1 tif B AHEE 4
Lower Main Shaft Components For FT4600/FT4700/FT6200/FT6500/FT7000




5. FT4600/FT4700/FT6200/FT6500/FT7000 1 tif B AHEE 4
Lower Main Shaft Components For FT4600/FT4700/FT6200/FT6500/FT7000

5k
Ref. No.
1

0O ~1 O\ Lt A~ WD

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

Yk

Parts Number
2210000501
8MN06400800C
8MN06400600A
8MK85240607A
2210000505
90BB2552154
2200000505
90BB2047144
2210000509
2200000606
90BB2042126
2210000512
2210000513
2210000514
8MH05320400A
90BB153209
221A0000562
2210000518
8MB85241306K
2210000520
8MNO05320500E
2210000522
2210000523
8MMO05321209A
8MN03200300A
2210000526
8MB03200606K
2210000528
66800
8MNO04280400A
90BB103511
90ER060
2210000533
2210000534
2210000535
221A0000563
2100000223
8MB85240407A
2210000539
8MB04280807K
2210000541
5221NG00562
2210000543
8ME03200606A
221A0000545
2210000546
2210000547
8MB03200405A
2210000318
2200000354

% T

Description
Rt Belt Pully

WAL HE

Amt.Req.

B SCrew (COS02 M6-1#8) -wmememmmemmemememememeeememom e
IR Screw (C0244 MO-1%6) =--mnmmnmmmmmmmmmm oo oo
IR Screw (FT0504 M3.5-0.6%6) ==-==-m==mnmmmmmmmmmmmm oo

walE G Oil Cooling Fan
VRl Ball Bearing (CT0504)

t P Kl Timeing Pulley (CT0505) ----m-mmmmmmmmmm oo
HEERK Ball Bearing (CT0O506) =---m--mnmmmmmmmmmmmmm oo

IHFE Worm

E%E Bushing (CT0606)-=-=-=nmnmnmmmmm e e

R PRE7K Ball Bearing

#ifl Shaft
SEfh A Shaft Joint

B#nrilis Looper Thread Takeup Cam

BEES Screw (C0523 MS-0.8%4)mmwmmmmemmmmemmmeemmmeemmmeem oo

BRIl Ball Bearing

fr CoBimAH Eccentric Asm. (FO520A) —-mmmmmmmmmmm e

5B Connecting Rod

5% Screw (FT0519 M3.5-0.6%13) --nnnemmmemmeammeemna s nee e cnecne

R 0o Eccentric

B Screw (C0903 MS-0.8%5) «nxemmremmeammermnemmeamcemcemmeamee e ceamcecee

SHALESS Connecting Pin

BHAR Lever

B2 5% Screw (FO524 M5-0.8%12) =-r-nmemmremreommeemeamnecne e e
B4 Screw (CO115 M3-0.5%3) nemmremmmeemmeemmemnecmea e s e

fidE % Counterweight

B SCIEW (C1207 M3-0.5%6) -wmvemmemmemmmmeemeemeemmemeemeameemeemmemeenenee
HHEH Crank SHaft —--e-emmmemem e e

iR Oil Wick

BEES Screw (C0229 M4-0.7%4) -wwmmmmemmmmemmmeemmmmem oo

HEEREhA Ball Bearing

EFSHIER E RING -m-mmmm e e e e e
BB WaSher--mmmmm e e e

EfiER Collar

%E gt @ BEENEH Driving Shaft

ENLERAH Collar Asm. (FOS534A)----mnmmmmmmmmmm oo
FAE Washer (W3) cmmmmmmm e e e
WA Screw (FT0538 M3.5-0.6%5) =--mmmmmmmmmmmm oo
SZZR SUDPPOIT =mmmmmm s oo
B2k Screw (CO21S MA-0.T#8) -mvmmemmmmemmmmemmomemmememmem oo ememeememeem oo
S BN L B
#%Eetas Needle Guide (NGFO0D2) =-=--=-=mmsmnmmmmmmmmms oo
ERRN Thread Guide Seat ----=--smmmmmmmmmm oo
IR Screw (C0235 M3-0.5%6) ==--mmmmmmmmmmmmm oo
HERAH Thread Guide Asm. (FOS39A)--mnnmmmmmmmmmm e

i&fd Thread Guide

#HE Washer
1245 Screw (F054

& Thread Guide

1

g (O30 <

e S I S T N R e N B R e S B e e e e e e e S T N T e S N T e e e e I N T R N R e N I N L e e e e e e e N L, B



5. FT4600/FT4700/FT6200/FT6500/FT7000 1 tif B AHEE 4
Lower Main Shaft Components For FT4600/FT4700/FT6200/FT6500/FT7000




5. FT4600/FT4700/FT6200/FT6500/FT7000 1 tif B AHEE 4
Lower Main Shaft Components For FT4600/FT4700/FT6200/FT6500/FT7000

7ok
Ref. No.
51
52
53
54
55
56
57

58
59
60

61

Yk

Parts Number
2200000355
2200000356
2200000357
2210000554
8MB85240807K
2210000556
2200000547
8MN06401100C
8MNO06400800A
221A0000560
227A0000342

% T

Description

o5 JIPEE]# Tension Disc (CT0355) -m-mmmmmmmmmmmmmm oo

e B Spring (CT0356) --------
BEME Nt (CTOB57) mmmmmmmmmmemmmmmmemmmmee e mmmee e e
S T
BEES Screw (FO555 M3.5-0.6%8) -venmmmmeemmmmeemmmmeemmmmeemmmeeemmmmeemmeee
4 Thread Guide ------n-mmnemmm-
OJEME: O Ring (CT0547) ---------
BEES Screw (COS548 M6O-1%511) ~mmmmmmmmmmmmmmmm e
BEES Serew (COSAQ MB~1%8) mmmemmmmmmemmmmmeemmmmeeemmmmeemmmmeemmme e mmeeee
AR Collar Asm.(F0523A)-----

5 )P 4H Thread Retainer Asm

B H=E
Amt.Req.
2



6. |- il B AH BE Z24-Upper Main Shaft Components

i\;: *"%/ Y,
/)&\ - © / <
V




6. |- il B AH BE Z4-Upper Main Shaft Components

7k
Ref. No.

540

Yk

Parts Number
2210000601
8MN06400800C
8MN06400600A
2200000604
90BB2047144
2200000606
2200000607
2200000608
2200000609
2200000610
2200000509
8MB04280807K
2210000613
90SCR150
90BB1535115
8MN06400500A
2200000617
2200000619
8MB95301407K
8MB85241006K
2200000622
8MB03200806K
2200000624
8MMO06401610A
8MMO05321009A
2200000627
2200000628
2200000629
2200000630
90SWO050
8MMO05321409A
2200000633
2210000634
8MB85240806K
2210000636
2100001404
66800

66800
8MB85240607K
8MN06401100C
8MN06400800A

% 8

Description
Fiity Handwheel -
1854 Screw (C0502 M6-1%8)

1244 Screw (CT02
il #E Cover (

A4 M6=1$6) —mmmmmmmmem e
CTOO0A) —mmmmmmmm e

EEREHZK Ball Bearing (CTO0506) —--m-mmmmmmmm oo

EE B Joint (CT0606)

PP R Timeing Belt (CTO607) ----mnnsmmmmmmmmmms s
P B Em Timeing Pulley (CTO608) -----nnmmmmmmmmmmms oo

fifi Shaft (CT0609)

LG BT JOIN (CTO610) =mwmmemmemmemmemmemmemeemmemmmmemeemeemeemmemeameemea
gk Balance Weight (CT0509) --mmmmmmmmmmmm e e
B SCrew (CO215 MA-0.748) wmxemeemmemmemeammemeemmemmemeameemeemeemmemens

if#l Crank Shaft

CIEgh 03 C Ring (CT0614)

BERE7K Ball Bearing (CTO615) -m-mmmmmmmmmmm e e
B SCrew (CO513 MB-1%5) wemeemmemmemeameemeemeemmememeemeemeemeemeameemen

# - Rubber Seat

(07 17

SHEFE Connecting Rod (CTO619) --mnmmmmmmmmmm s
B2E% Screw (C0620 M4.5-0.75%14) —<nnemmemmemmemeememememeeme e e eemememeeee

&% Screw (C062

| M3.5-0.6%10) w-nmmmemmmmmmmmmmemmmmemmmemme e

ZEEH, Orient Guide (CT0622) ~m-mmmmmmmm o e

R

SCreW (CO623 M3-0.5%8) mmmmmmmmmmeemmmmeeeeeeeoeeeeee

BN Ball Lever (CT0624) ---mmmmmmmemm e

L
L
A1
[FE% Spacer (CTO
gl Shaft (CT0629)

Screw (C0625 MO-1#16) =-mmmmmmmmm oo
Screw (C0626 M5-0.8%10) ==--mmmmmmmmmmmmm oo oo
Washer (CT0627) -===mmmmmmmmmm oo oo

1

FKJE Bracket (CTO630) ==-=mmmmmmmmmmmmm oo
o B Spring Washer (CT0631) =-----mmmmmmmmmmmo oo
B4 Screw (CO632 MS-0.8%14) <-omemmemmem oo
ARG AR Thread Take-up (CTO0633)--m--mnmmmmmmmmmmmmmm oo

HEER R AR AR Thread Take-up

B2 5% Screw (CO635 M3.5-0.6%8) <wenmmmmmemmmmmmemmmmeeeeeeeeee

RuhEE Oil Sleeve

FLIE PlUg (SHTA04) -memmmmmmemm e
T 0 0 AT <
VS O] WACK <mmmmmmmmmmmemmmmmmmmme o mmmemee o cmmeememmmeemeemmmeeeeemermee
BEES Screw (CO637 M3.5-0.6%6) —wmmmmmemmmmeemmmmeeeeeeeeeeeeee
BE S SCrew (COSA8 MB1# 1 1) cmmmemmmee oo
BE S SCrew (COSA9 M6-1#8) omemmmmmemeee oo

*: FT6200,FT6500 FiFor FT6200,FT6500 Only
#%: FT4600,FT4700 FiFor FT4600,FT4700 Only

M HE
Amt.Req.
1

el Pl e e O T e T e T e e e e N e e e e S Ml I N T e R e N T N R e e N I S e N e P H e = N



7. $1HEEHR5EY115% Needle Clamp

7.FT4600 / FT4700 / FT6200 / FT6500 / FT7000 $f4% Bl AH B 25 -
Needle Bar Components For FT4600 / FT4700 / FT6200 / FT6500 / Ft7000

STREETHR

needle clamp

FT4600
FT6200
FT7000-0-02 0O M
FT7000-0-2 0O M

FT4700
FT6500
FT7000-0-03 OO M
FT7000-0-3 0O M

40 5220NC00400
48 5220NC00480
56 5220NC00561 5220NC00561
6.4 5220NC00641
8. MEE T H&E515% Needle Req
] FT4600 FT4700
ki FT6200 FT6500
UY128GAS FT7000-0-02 OO0 M | FT7000-0-03 00 M
FT7000-0-2 00 M | FT7000-0-3 OO M
e
Amt.Req. 2 3

13. $tfREsEy15% Needle Plate

FT4600 FT4700 *  ET4700
SHeASTIR FT6200 FT6500 FT6500
Needle Plate FT7000-0-02 OO M | FT7000-0-03 OO M | FT7000-0-03 OO M
FT7000-0-2 OO0 M | FT7000-03 OO M | FT7000-0-3 00 M
4.0 5222TP00401
48 5220TP00484
5.6 5220TP00S64 5220TP00S64 5220TP00S68
6.4 5220TP00642 5220TP00646

* HEH]




7.FT4600 / FT4700 / FT6200 / FT6500 / FT7000 $f4% Bl AH B 25 -
Needle Bar Components For FT4600 / FT4700 / FT6200 / FT6500 / FT7000

FFak YrkleRaR EZI i HAHE
Ref. No. Parts Number Description Amt.Req.
1 2210000701 SEAE Thread GUide =------m=mmmmmmmmmm ool 1
2 8MB85240607K 1855 Screw (CO637 M3.5-0.6%6) ==--mmmmmmmmmmmmmmmmmcoc oo 1
3 2200000704 S Washer (CTO704) ==-mmmmmmmmmmm s 1
4 2210000704 $1#E Needle BAr ---mmmmmmmmmm s 1
5 2210000705 SHEERENSS Needle Bar Clamp -------=-=-ssmmmmmmmmmm oo 1
6 8MB95301107K 1245 Screw (CO706 M4.5-0.75%11) ==mmmmmmmmmmmmmm e 1
T e $184 Needle clamp (See Left Page) ------m-mmmmmmmmmmmmm s 1
S #1 Needle --(UYX128GAS See Left Page) -------==sz==nnnnnssemmmmmmmceeeooooo -
9 8SH32440300A 855 Screw (SHO465 1/8"-44%2.5) wommmmmmmm oo 4
*10 2210000710 B Thread Guide (FTO710) =-m-mmmmmmmmmmmmodmco oo 1
11 8MNO08401600E IR Screw (Ct0618 MI8-1%16) ~mmmmmmmmmmmmmmmmme oo 2
5 :
13 e $FH Needle Plate (See Left Page) -------m-mmmmmmmmmmmmm e 1
14 8SF36400706C B2 A% Screw (CO712 9/64"-40%T) =mmnmmmmmmmmmm oo doe e oecoiccecoeeoos 2
15 8MB04281607A 1255 Screw (C0724 M4-0.7%16) ==--n-mmmmmmmmmmmmmmemmcm oo 2
16 2270000714 ZRMT8E Balance Weight -----m-mmmmmmmmmmosodod s 1
17 8MMO05321009A B2 % Screw (CT626 MS-0.8%10) =--nnmmmmmmmmmmmmcmmmmcoscoccocococmoee 1
18 2270000716 S Washer (CTO716) =-=mnmmmmmmmmmmmm oo 1
19 8MMO04282507B 1% Screw (FT0719 M4-0.7%25) =mcmmmmmmmmmmmmmm oo 2
20 2210000720 SEFE Connecting ROA ==-mmmmmmmmmmm sl 1
21 90NBO81113 et Ball Bearing (CTO719) --mnmmmmmmmmmmmmm e 1
22 2100001404 FLFE PIUg (SH1404) ~mmmmmmmm s m e e 2
23 66800 T 1S 1
24 2270000720 B BE ROA PN 2o m o m e s s e 1
25 22000001091 BT o T (0 0] [0 Y R ————— 1
26 2200000722 VB Slide BIoCK (CTO722) <-emrmmmmemememmememeemememeemecemmemememeememenemeee 1
27 2210000727 VFSE Guide BlOCK =-mmmmmmmmmmmm oo oo 1
28 2210000728 SEFFEHIER Felt GUard ------m-mmmmmmmmmmmmmmm s 1
29 2210000729 o T |
30 22100007301 YEAIHAE Cooler Ofl Tank =------mmmmmmmmmom oo 1
31 2210000731 YEAEAEZE Cooler Oil Tank COVEr =--mmmmmmmmmmmmmm s 1

* B - ffifEWith top cover thread



8. FT4600/FT4700/FT6200/FT6500/ FT7000 A Al B AH e 214
Presser Foot Components For FT4600 / FT4700 / FT6200 / FT6500 / Ft7000

= =
O
s 0d < | =
S22 U O | <
ST8ocm | O
? o | S
HEH oo =) S
o & & s s
S S o |
S S S| 3
o~ 0~ INEEN
c e SRR
[SSpE
= 5
Ho
oo
SRS IS = RS
SSSaE |8
2 HHO O S S S
Q| iy I I
o} oo | EH| B E
[T, S S = Ay [a W)
SESEARSERSERS
2 EElol gl o
[a®)
K B
o B
e Y a
S = O | S| <] | <
= EE
| B
e
v
—
(@)
o
I
N N
\ [ 1
/ \




8. FT4600/FT4700/FT6200/FT6500/ FT7000 A Al B AH e 214
Presser Foot Components For FT4600 / FT4700 / FT6200 / FT6500 / FT7000

7k
Ref. No.
1

0O ~1 O\ Lt A~ WD

11
12
13
14
15
15-A
15-B
15-C
15-D
15-E
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

Yk

Parts Number
2280000801
8MB05320509G
2220000803
2210000804
2200000805
8MC95300808E
2200000807
8MB95301407K
2210000809
2200000810
2200000811
2220000812
2220000813
8MHE85240300A
5220PF0356M
5221PF0956C
5220PF0356D
8SB24560405A
5220PF0056L
2200000816
2200000817
2220000818
2200000819
90SP0416
2200000821
2200000822
8MC95300606F
2200000824
220A0000825
2200000826
8MMO05321409A
90ER030
2200000829
2200000830
2200000831
8MC06401008E
2210000833
2210000834
8MB85240607K
2200000836
8MKO95301407A
2200000838
222A0000842
220A0000840
8MB03200405A

CZ

Description

JBR 1 %4088 Spring Regulator
Screw (CTO0802 M5-0.8%5) mmmmmmm e e oo

RE
5 o

Nut
Spring

JRR A% S AR Presser Bar Clamp

WAL HE

Amt.Req.

B2 5% Screw (CT1038 M4.5-0.75%8) ~mmmemmmmmemmmmemmmmemmmem e
VESE GUideBIOCK  (CTOBOT)mmmmmmmmmmmmmemmmememmmememme oo
B2 5% Screw (C0620 M. 50,755 14) <mmmmmommemeemmeeeeoeeeeeeee

HE Aphe

HE Spring -------

JFERIAE Presser Bar (CTO810) ---mnmmmmmmmmmm e ool
FEYH T Oil SEparator =------msmmmmmmm s oo

MR#EhER Stop Collar
[EEY) ) Knife ---

B2 5% Screw (CTO813 M3.5-0.6%3) <mmmmmmmmemmmmemmmemmmeem e

EAM Presser Foot(See Left Page)
Screw (M3.5-
SereW(1/8"-44% 1 1) mommmmm e e

L
e
LS

Nut

0

Screw (SHO413 3/32"-56%4) ~nmmemmmeemmmmemmmmemmeem oo

BT Curl GUard ----=-mmmmm e
FEEE  Spring (CTOB16) ~m-mnmmmmmm e e e
SRR LNk (CTO817) wmeemeemeemmmmemmemmemeemeammemememmemeemeameemeememmemeemeamen
EIEHE R Safety Plate Holder ) ---m-mmmmmmmmmm oo
R Lever (CTO819) wemmcemcmmmmeme oo nm s e s e
THEESS Spring PIn(CT0820) ----mnmmmmmmmmmm s oo
FEE Spring (CTO821) -meememmmmeeme e s e

EAIEE Collar (CT0822)

B2 5% Screw (CT0823 M4.5-0.75%5.5) «weommmmmeemmmemeemmmeeemeeeeeeeeeeeeee

fifl Shaft (CT0824)

ENERAH Collar ASm.(CTO822A) =-mmmmmmmmmmem e
B B I o (4] N (L3 R ——
B SCrew (CTO632 M5=0.8%14) <eceemmemmemeameemeemmemeemeemeemeemmemeameamen
EJHIES E Ring (CTO828) wenememmmmemomemememmemememmemememmemememememeemememeeee
SEAESE Connecting Pin (CT0829) —---mmmmmmmmmm e
SRR LinK (CTO830) «-nxmmemmeemeemmemmemmeameameemmemmemmeameameameemeemmeameameamen

SHAE Lever (CT0831)

e T (@115 () Y

B EE Lifter Arm

B A B BROLFT StOPPET ---nrmmmmmmmmm oo
IR Screw (C0637 M3.5-0.6%6) ===mnmmmmmmmmmmmmm oo
A Drive Arm (CTO0836) =---nnmmmmmmmmmmmmm e
BEAR Screw (CO837 M4.5-0.75%14) =mnmmmmmmmmmmm oo

ithih Shift (CT0838)

FRENIRAE Stop Collar ASIm =-=mmmmmmmmmm e ool

SEFEAE Link Asm.

(N —

B2 5% Screw (FTOS48 MB3-0.5%4) «oemmmmmemmmeeem oo

—o— = = = = L /= = = NN/ N/ RN/ e DN DN e DN



0. 2k i # Bl B A 5 Spreader Mechanism




0. 2k i # Bl B A 5 Spreader Mechanism

5k
Ref. No.

Yk

Parts Number
5221SL00560
2200000902
8MNO05320500E
90NB222613
2200000905
90SCR220
8MB04280807K
2200000908
2200000909
2200000910
8MA06400510A
2200000912
8MC95300606F
2200000914
SMMO06401610A
2200000916
2220000917
8MN06400600A
2220000919
2220000920
2200000921
2200000922
8MH85240500A
2200000924
8MB04281207K
220A0000926
220A0000927
66801

% 8

Description

HEB AR AT AR SPreader ------mmmmmmm oo

fRCif Eccentric

(CT0902) === mmmmmmm e e oo

5% Screw (CT0903 M5-0.8%5) wmmmmmmmm oo
HtHlIZR Needle Bearing (CT0904) =-o-mmmmmmmmmmmm e
SHAR Connecting Rod (CT0905) ==-=mmmmmmmmmm s

it HCIZ40ER C Ring (CT0906)

5% Screw (CTO2

T A

FPE Washer (CTO908) =--mmmmmmmmm s
HISE ROA Pint (CTOO09) —-wnmermemeemmemmemmmemeemeemmemmemmeameemeemeemmemmenee
F P Washer (CT0910) =-m-mmmmmm e e e e e

JEHE Nut (CT0533

) Y

FENTEE Collar (CTO9]2) <emeemeemmemmemmemeemmemeemmemeameameemeemmemeameemeee
1255 Screw (C0823 M4.5-0.75%5.5) mommmmmmmmmmmmo e
AR AR Lever (CTO914) mommmmmmmm oo
B4R Screw (C0625 M6-1#16) =mmmmmmmmmm oo

fifi Shaft (CT0916)

B Connecting Rod

1245 Screw (CT02

RS Rod Pin --

if#f Crank Shaft

5 (0

S Washer (CT0921)-mmmmmmmmmmmmmmm s
e B (0 N Y ——
BEAR Screw (C0923 M3.5-0.6%4.5) =mnmmmmmmmmmmmmem oo
BENE Spreader Arm (CT0924) -----mmmmmmmmm s
1R Screw (C0239 M4-0.7%12) =--mnmmmmmmmmmm s
ENLERAH Collar Asm. (CTO912A) --m-nmmmmmmmmmm oo
FEN AR Collar Asm. (CT0922A) ---mmmmmmmmmmm oo

AR Oil Wick ----

M HE
Amt.Req.
1

DO = — DN DD = = = DD = = = DD e e e DN



10. #5 A s EREIHERSLooper Driving Mechanism

E

43 —

D@
@ ®

O,

A
\J

!‘ y
Y/

Do
o

du’’

o

40

&

.




10. #5 A s EREIHERSLooper Driving Mechanism

5k
Ref. No.

Yk R

Parts Number
8SB24560404A
2210001002
8MMO04281407A
2210001004
8MNO05320500E
2210001006
2210001007
2200001025
8MA05320408A
2210001010
8MMO05321209A
2210001012
8MB75180505A
2210001014
2210001015
8MN04280400A
2210001017
2210001018
2210001019
2100000403
2210001021
8MN05320500E
2210001023
2210001024
8MN95300600A
2210001026
8MH95300400A
2210001028
2210001029
8MN06400600A
2210001031
2210001032
2210001033
2210001034
5221LL00561
8MB04280705K
5221NG00561
221A0001038
221A0001039
2100000223
2210001041
8MNO05321609A
221A0001043

% 8

Description

BEER Screw (F1001) mmmmmmmm oo

HAZ Connecting Rod

B2 5% Screw (FT1003 M4-0.7%14) wommmmemmmmemmmmem oo

{fRCoif Eccentric

B2 5% Screw (CT0903 M5-0.8%5) wwnmmeemmmemmmemmeemmemmecmee e

A% $S Lever Pin

FEER Spacer

B Washer (CT1025)-m-mmmmmmmmmmmm e el
HEE Nt (CT1028 M5-0.8%4) wmemmemmemmemeameemmemmemeemeameemmemeameamenee

BPH AR Adjusting Lever

HESH Screw (FT0524 ) =mmmmmmmmmm e e

HE Adjusting G

uide Plate

1245 Screw (CTS0218 M2.5-0.45%5) wmnmmmmmmmmmom e

ISR Adjusting Stud

R 172 S ) | O
BZH SCrew (CT0229 MA-0.7%4) <mememeememmemememeememeememeameememeememeememen

fH Shaft
AffA Lever
ERENEHE Slide B

lock

FLIE Plug (SHOA03) =mmmmmmmmmmm s m oo e e

5§58 Lever Pin

B85 Screw (CT0903 M5-0.8%5) wmmmemmmmmemmmeemmeemmeeemmeeemm oo

HFE Rod

SHALSH Connecting Pin

1244 Screw (FT1025 M 4.5-0.75%6) =-n=mnmmmmmmmmmmmmmmmmmm e e oo

-+ 8298 Lever Link

254 Screw (FT1027 M4.5-0.75%3.5) =-renmeemmmemmeemeemme e

LSS Connecting Pin

AR Lever

125 Screw (CT0244 MO-1%6) =mnxmmmmmmmm s s

1E#EAER Collar
il Shaft

FEENT Rocker Arm

5 Washer
T AG RS Looper

B254 Screw (FT1036 M4-0.7%7) wonmmmeommmemmmeemmmeemmmeem oo

A7 E$T 85 Needle

Guide (NGFOOD1) =-=-mnmmmmmmmmm e

TEAIERAE Collar ASIm. ==mmmmmm e e e e
HHANAE Lever ASmM.-snmmmmmmmm oo oo e
FARE Washer (W3)mmmmmmm e e e

= Washer

BESS Screw (RP101-11 M5-0.5%16) =-m-mmmmmmmmmmmmmm oo
SEFEEH Connecting ROd ASM ---mmmmmmmmmmmmm e oo

M HE
Amt.Req.
1

o b b b b e e e e e e b e DD b b b e e b e e e b e e m RO = = DD = DD b b = e e DD e (N



11 ERG S Feed Control Driving

=) i
! 9;
:\ E 43

10 B

~°

~

O
18 @

$
H
39 N

2]




11 ERG S Feed Control Driving

5k
Ref. No.
1

0O ~1 O\ Lt A~ W

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47

Yk

Parts Number
2210001101
2210001102
SMMO06401210A
8MMO05320809A
2210001105
2210001106
2210001107
8MB03200606K
2210001109
8MNO05320500E
90SW050
2210001112
2210001114
2210001115
2200001025
2210001117
2210001118
8MK05201808G
2200001025
2210001121
2210001122
8MK05202108G
2210001124
2210001125
2210001126
2210001127
8MN04280400A
90SP0416
2210001130
900R070
2210001132
2210001133
8MB04280807K
2210001135
2210001136
SME04281408A
2200001141
2210001139
8MB06401910Q
2200001142
221A0001142
221A0001143
221A0001144
221A0001145
2100000223
221A0001147

% 8

Description
il Shaft -----------
s Lever --------

BEAR Screw (FT1103 M6-1%12) =-mmmmmmmmmm s
BEAR Screw (CT1145 M5-0.8%8) =--mmmmmmmmmmmm oo
BN EEYEE Differential Rocker --------mmmmmmmmomo oo
R EEYE IR Slide Block ---mmmmmmmmmm oo
TEBRAEAR Slide Block Cap ==-=====mmmmmmmmm ool
IR Screw (CT1207 M3-0.5%6) =-=nmmmmmmmmmmm o m e

ENER Collar ----

1245 Screw (CT0903 MS=0.8%5) =xmmmmmmmmmmmmmme oo
TS Spring Washer (CTO0631) ---m-mmmmmmmmmm s

SEAE Link ---------

SEAEPE Connecting Pin ----m-mmmmmmmmmmms s
FEEEAE Differential LEVEr -------m-mmmmmmmmmmemc oo
FARE Washer (CT1025) —-m-mmmmmmmmmm e e

SRS ERENEE Feed DOg S€at =--mmmmmmmmmmmmmmmcom oo oo
R BREN B Feed DOg Seat =---mmmmmmmmmmmmmmmo e
BEASR Screw (FT1119 M5-0.5%18)-mnmmm oo
FARE Washer (CT1025) —--m-mmmmmmmm oo

£% Bushing

SHAR Rod ----------

18R Screw (FT1123 MS5-0.5%21) wmnnmmmmmmmmmmmmmms s

SHAR Rod ------m---

£4 Bushing

CIIRILIER CRING =-mmmmmmm e
R A= 1 ) 8
BESR Screw (CT0229 MA-0.7#4) =mmmommm e
S Spring Pin (CTO820) =--nmmmmmmmmmmm s

[F1{55¥ % Spring -
OfZEE O Ring --

Z B Shaft
BT Lever

BEAR Screw (CT0215 M4-0.7%8) =-mmmmmmmmm e
SREMERE Stud —-m-mmmmmm s
ZENZIECH Regulator Plate —---m-mmmmmmmm oo oo
BEAR Screw (CT1140 M4-0.7%14) mmmmmmmm el

fEER Spacer (CT1141)

SBBRUZIE NUL <-eneemmememememmsemmmemememememeseeemememememee e eermemememecne
B2 Stud (FT1140 M6O-1%18.5) mmmmmmm o

1F@hEE Stopper (CT1142)
(F1102A) ~mmmmemmmmemmememmemem e eeee

AAR#L Lever Asm

FEATERAH Collar Asm. (F1109A) ==mnnsmmmmmmmmmmmmmmmco oo eo oo
FEFEPUE L Differential Lever Asm.(F1115A )=cemmmnzemmmacommcccomcee
EATERAH Collar Asm. (F1127A)=mmnmmmmmmmmmmmmmmommoeo oo coo oo

4 Washer (W3)

FEFE IR VEE A Differential ROCKer ASM, =----nmmmmmmmmmmmmcmcmcmcmcmcmmee

M HE
Amt.Req.
1

— = = = = = DN = = DD = = = = = = DN = = = = = DN = = DN = — — DN DD — DD — /= —= DN W



12.FT6500 &} Hli& 4

28

30. FREEMRIEYIZR Main Feed Dog

B Eh RS Needle Guide And Feed Dog Driving For Ft6500

. REEEERRIRYIZR  Diff. Feed Dog

FEAm FT4600 FT6200
main feed dog FT4700 FT6500
5221FD00563

404856 (FDF00363)
64 5221FD00643

(FDF00643)

FIEATE FT4600 FT6200
diff, feed dog FT4700 FT6500
5221DF00563

404856 (DFF00563)
64 5221DF00643

: (DFF00643)




12.FT6500 &} Hli& 4

7k
Ref. No.

0O ~J1ON LA~ WD —

DO LY LY LY LY LYWL LW WM N NN MNDIMNDDMNDDNDN /e = = = = O
CO~IT NN A WO, OWOUWOIOWUNPAE WOV IO AW — O

Yk R

Parts Number
22100012011
8MB04280807K
2210001203
8MN06400600A
2210001205
2200001245
2210001207
2210001208
2210001209
90NB121510
2210001211
8MNO05320500E
2210001213
8ME04280708A
2210001215
SMMO06401210A
2210001217
8MB03200605B
2210001219
90NB242810
2210001221
8MN04280500C
2210001223
8MB03200403F
2210001225
2210001226
2210001227
8MB05320805F

8MB85240807K
2210001232
2210001233
2210001234
2210001235
221A0001236
2210001237
8ME03200506A

# 8

Description

IEAG A B E L Feed Bar Guide

HaEf RS Needle Guide And Feed Dog Driving For FT6500

B2 5% Screw (CTO21S M4-0.7#8) ~nmmmemmmmemmmmemmmeemmmmem oo

SEAA B R E ), Feed Bar Guide

B Screw (CTO244 M6-1%6) <-wemmemeemmemmeemceomeemmeammeameemeemceameamn
EME G AT Feed Adjusting Shaft---m-m-mmmmmmmm oo
VB Slide BIOCK (CT1245) —-nmmmmeemmeemmeameemeemmeameeemeemmeameeemeemmeamemee

B Guide ------

C BIFELLIER C RING -mmmmmmmmmm o m o m oo

B Slide Block

EEgtHl& Needle Bearing

BEREHAE Eccentric Pin Holder =-----mmmmmmmmms oo
IR Screw (CT0903 MS5-0.8%5)--nnmmmmmms e
BAPHPR Eccentric PIn —-omsmmmmmm e
IRAR Screw (CT0206 M4-0.7#5) =xmmmmmmmmmmmm e

g#A Shaft -------

IR Screw (FT1103 MO-1%12) =mnmmmmmmmmmm e

diAf$S Shaft Pin

BEAR Screw (FT1218 M3-0.5%6) =-mnmmnmmmmmmmmmmm oo

HEAG R/ Ol Eccentric

BT Needle Bearing -----------mmmmmmmmm s

HIRE Rod --------

BEAR Screw (FT1222 M4-0.7%5) ==mnmmmmmmmmmmm oo

BAIER O #f Regulating Eccentric

BEHS Screw (FT1224 M3-0.8%8) «-nnmeeemmmmemmmmemmmemmmemmececoeeo oo

5% Spring -----
Bt A E5F Regulating Plate

B P ReQUIATING GEAT = mmmmm e e e e e e
BEES Screw (FT1228 MS5-0.8%8) mmmmmmmmmmmmm oo
B2 Diff. Feed Dog (See Left Page) ---------=-mmmmmmmmmmmmmcm oo
T4 Main Feed Dog (See Left Page) ---=-----mcmmmcmcmcmmmcmcmccccaoes
%% Screw (FT0555 M3.5-0.6%8) -=mnmmmmmmmmmmmmmmmmomomoeo oo
Y ENHEE Rubber Case ----nmnmmmmmmmmmmmmmmmmmm oo oo
B BV ET B GASKET - mmmmmm e mmm e e et
FEENFIHES RUDDET =m e m e e

#H Washer ----

AR Crank Asm. (F1215A Jommmmm oo

[z Cover ---

IR Screw (CT0341 M3-0.5%4.5) -mmmmmmmmmmmm e

HAHE
Amt.Req.
1

DO — = = DN = = DN = = DN = = DD e e e e e e e e DD = DD e e e e e e (0 e W



13. FT4600 / FT4700 / FT6200 / FT6500 / FT7000 & % 4%
Lubrication System For FT4600 / FT4700 / FT6200 / FT6500 / Ft7000




13. FT4600 / FT4700 / FT6200 / FT6500 / FT7000 & % 4%
Lubrication System For FT4600 / FT4700 / FT6200/FT6500 /FT7000

7k
Ref. No.
1

o0 ~J1 O\ L &~ WD

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

Yk R

Parts Number
2210001301
8MC04280507D
2210001303
2210001304
2210001305
2210001306
2100000223
90SW050
8MA05320408A
2210001310
2210001311
8MC04281007D
2210001313
22000013111
8MB04281207K
2200001313
2100001521
2200001315
2200001318
66792
2220001331
2210001322
2100001536
66790
2220001325
66790
2200001327
2200001328
2100001535
2100001533
2100001534
2200001332
2200001341
8MN04280400A
2200001352
SMMO06401210A
2200001353
2200001344
2200001354
2200001355
2200001356
2200001357
2200001358
8MMO04283007B
8MMO04284007B
2200001346
SMA06400510A
2210001348
2200001316
2200001317

CZ

WAL HE

Description Amt.Req.

FRIHEE O1l RECEIVET memmmemmmemmce e st e s e e
BEES Screw (CTO122 Mé-.TH5) cmcemmmemeeameemmmameeomeemmeemeemeemeameemeemen
SEHIR; B Lubricant Guiding BIOCK —--m-mmmmmmmmm e
IEVHIEE NOZZIE ----mmmmmmm oo oo
N R 1 = 051 ) o R
TFIEEE Indicator SUPPOIT ==-=mmmmmmmm e e e e
FE Washer (W3) mmmmmmem e
TEE M Spring Washer —---m-omommmmmmm oo
BEE NUEL (CT1028 MS-0.8%4) <nermemmemmemmemeemmemmemmemeemeameemeemmeemeameaee
THE Ol TUDE =mmm e e e e e e
FLIE PlUg -mm-mmmmmm oo
B Screw (CTO130 M4-0.7%10) «envemmemmemeemeemmemmemeemeameemeemmemeaneaes
THENFAE IndICator =--mmmmmmmmms s
FEE Oil Filter COVEr =cemmmemmmmm e s e mm s m s e n e
B4 Screw (CT0239 M4-0.7%12) «oneemsemmemmeemeemsemeemmeemeemeemeemmemeemenee
OJZTHIER O RING --mmm oo
SEVE BE ORl FAlEr -o-enmeemmmemmsemmmeemmmemmsemmeemmeemmsemoeemmeemeeammeemeee
BIEEFETE Oil FIlter JOINt -m-mmmmmmm o s oo
FEFREE Felt -ommmmmmm o
THE Ol TUDE = mmm e e e e
i T D SRR
THE Oil TUDE = mmm e e e e e e e
#&E Latch Spring (SH1536) -m-mnmmmmmmm e
THE Ol TUDE =mmmmmm e e e
B One Way Valve =-m-mmmmmmm s e el
THE Ol TUDE =-mmmmm e e e e e e e
THEEETE Oil Tube JOINt =mmmmmm e e el
THE O1] TUDE == mm e e e e e e e
WA HETE Oil Tube Joint (SHI535) wemmemmemmeemeemmemmemeemeameemeemmeemeaneaee
BEFE STUA mmmmmmm el
THES S@al =mmmmm e e e
THE Ol TUDE =mmmmmmm e e e
B EE WOrm Gear =----nnmmmmmmm e oo
B4 Screw (CT0229 M4-0.7#40) «nvemsemmemeemeemsemmemeemeemeemeemmemeemenes
ZRJEE PUMD SEAt =-mmmmm e e e e e et
B4 SCrew (FT1103 M- 1%12) <nvmsemmemmemmeameemsemeemmemeameemeemeemmeenenee
EKZE Pump Body -----m-mmmmem e e e e e
THE Ol TUDE =mm e e e e e e
AT Outside ROLOT ==-mmmmmmm e e e
AT InSide ROLOr =mmmmmmmm e oo oo
JEHIZE ROtOr Case =---m-mmmmmmmmm e oo e
B Shaft - oo
EIE COVEr mmmmmmm e e e
B2 Screw (CT1359 M4-0.7%30) «onvemmemmemmeemeemsemeemmemeameemeemeemeemenee
B2 Screw (CT1310 M4-0.7%40) «eneemmemmemeemeemmemmeemeemeemeemmemeemeeneaes
MEVHME NOZZIE -m-mmmmmm e e e et
BENE Nt (CTOS33 M- 1%5) cemmemeemmemmemmmmeemeemmemmemeemeemeemeemmeemeameaee
FRML Separate -------mmmmmmmmm e e
1 Filter Screen Clamp ------===m=mmmmmmmm e e
HAML Filter SCrEen -=-mmmmmmmmm e e e

1

— o = /= L NN/ /P P NN /LN LW /O DWW = 00 e LD e e b b e e e e e e )



13. FT4600 / FT4700 / FT6200 / FT6500 / FT7000 & % 4%
Lubrication System For FT4600 / FT4700 / FT6200 / FT6500 / Ft7000




13. FT4600 / FT4700 / FT6200 / FT6500 / FT7000 & % 4%
Lubrication System For FT4600 / FT4700 / FT6200/FT6500 /FT7000

FFak YrkleRaR
Ref. No. Parts Number
51 2210001351
52 2210001352
53 2210001353
54 2210001354
55 8MB03200506K
56 2200001366
57 2200001348
58 2220001349
59 2220001339
60 2220001340

S

Description

SHTETZE Ol WICK <mememmmmmemmemmemeemeememmemmemeemeameamememmemeemeameamemmemeeee
) S
BITHIEE COVET mmmmmmmm s s s s oo
BITHIEE COVET mmmmmmmm s s oo oo
BEAR Screw (CT0525 M3-0.5%5) —mcmmmmmmmmmmo oo
THHE Ol MeSh =-mnmmmm e e
TS R Oil Tube Holder —--- oo s
FHER Steel Dall =--mmmmmmmm s
BT ] 5 T e S R —
THIEE  O1l Tube JOINT =--mnmmmmm e oo oo o e oo

B H=E
Amt.Req.
1

[N G U VN NG J S G G



PN
AKX
SRR
RN

>R

SN
X

>

L[>

X

2>

%
5
2%

%
2
55

I
I
I
I
I
~

-
3
%5

21

%
555X
55
4%

%%
I
I
I
i
I
N

255
PIY
o

o

X
%29

z
X
2%

S

22%X
>~
@

2%
555
%

2
55
55

5%

29

%

%

14. 66707 #1248 Thread Stand For 66707



14. 66707 ##£Z% Thread Stand For 66707

FFak YrkleRaR I i HAHE
Ref. No. Parts Number Description Amt.Req.
1 667051 FEME RO CUP === = m e e oo oo 1
2 667052 A% Upper Thread Stand Rod ==-=-==mmmmmmmmmm oo 1
3 667053 FHEUE  JOINE = mmmmmm e e oo e e e e 1
4 667054 FAE Lower Thread Stand Rod -------smmmmmsmmmmm oo 1
5 667055 TP WASHET ~mmmmm e o mm oo e e e e 2
6 667056 = 1
7 667057 75 [ o) =] 1
8 667058 BEAR SCIEW - mmmmmmmmmmmmm o mm oo 3
9 667059 22 = 4
10 6670510 BEAR SCIEW -mmmmmmmmmmmmm o mmm o e o e 1
11 6670511 7= N 1 1
12 6670512 5 [ o) <] 1
13 6670513 SR Thread Guide -----=--mmmmmmmmmmmm s oo oo 1
14 6670514 % Spool Set for SHOO0S =---nmmmmmmmmmmmmmmmo oo 5
15 6670515 B T e ) 3 5
16 6670516 TOHE Spool Retaining Fig ------mmmmmmmmmmmmmmmmm oo oo 5
17 6670517 FBETHEL S@AL == mmmmm oo 5
18 667061 FR A% R Spool Set Bracket —----mmmmmmmmmmommo oo 1
19 6670519 T EE A SPring Washer —----mmmmmmmmm oo 5
20 6670520 T 5
21 6670521 SE AR Thread GUide ---=-mn-mmmmmmmmmmmmmmm oo e 1
22 6670522 A% Spool Set Bracket -----mmmmmmmmmmmmm oo 1
23 6670523 HERL ClAM] === mmmmmm oo s oo oo oo oo oo 4
24 6670524 BEFR  SCIEW o mmm o oo oot 4
25 6670525 PSR A SPring Washer -----mmmmmmmm oo 4
26 6670526 g 1= 0 4
27 6670527 FERE SUPPOTt ROM ~- s 1
28 6670528 BEAR SCIEW -mmmmmmmmmmm e o mmm o e e e e 1
29 6670529 g 1= N 1
30 6670530 ARBZ S W00 SCrEW =-mmmmmmmmmmm oot 1
31 6670531 SEHE Thread Guide -------mmmmmmmmmmmm s s eees 1



15 2&5 4 Table Components

35

(. )
|

O

=
=
=
=
=
=
=
=
=
=
=
=
=
=
=
=

12



15 2&5 4 Table Components

7k
Ref. No.

Yk

Parts Number
2200001501
8MB06404609S
66945
8SAT9180613A
2210001505
2210001507
8MB06401012M
8SC79189627B
2200001510
2200001511
66812-1

% T HALHE
Description Amt.Req.
JERFE Belt COVEr mmmmmmmm oo e e 1
BEAR Screw (CT1502 M6-1%46) =mnmmmmmmmmmem e e 2
THEE Rubber Cushion =----m-mmmmm oo 4
BEE NUE (CT1514 5/16"~18%6) wemmemmmmmeemmeemmemeemmeammemeemmeemeemeamnen 12
FRER SPACET - mmm e e e e 8
FEGEAM  Supporting Board --------mmemomm e 2
BEHE Bolt (FT1508 M6-1%10) <enmmmmmmmemmmmemmmeemmmmemmemmeeemmeeemeeeneee 4
TR Bolt (FT1509 5/16"-18%96) ~--mnmmmmmmmmmmmmm oo 4
FARE WasSher --mmmmmmmmm oo 12
BIBER Rubber Washer —---m-emmmmm e oo e 4
= R I o) T T 1



16. 2 T =M EE H T {4-Supporting Board

i /N

.,‘/ .IxE.u.uE.u.u.§.u.g.u.g.u.uE.EE.EE.EE.::g.:g.:g.;é.EE.EEES

4 @0

©

AN

.I_u.u.§=.§.§§=.g.u.g.u.S.55.55.5.5.u.§.u.§.Eé.;é.;a

\/

Was
\

D))

()
—

.IuE.55.u.uE.u.:é.u.g.Sé.u.uE.u.uE.u.uE.u.uE.u.u.§.Sé.u.g.:g.;a.:; AV, A@

37



16. 2 T =M EE H T {4-Supporting Board

Frae YIRHRESR % TR B HE
Ref. No. Parts Number Description Amt.Req.
1 2200001501 D T 0 <) G 1
2 8MB06404609S 155 Screw (CT1502 MO-1#46) -mmmmmmmmmmmmmm e 2
3 66945 TREMIE Rubber CUShion =-----mmmmmmmoo oo 4
4 2200001504 e BN T T 20
5 90SW050 TS Spring WahSher ---------mmmmmmoooooo o 4
6 8MA06400612A BZHE Nut (SHO242 MO-1#6) «mnnmmmmmmmm e 4
7 8MB06406507B WS Bolt (CT1507 MO-1%65) mmmmmmmm s s 4
8 2210001608 BEFES BOI mom o m e e e 4
9 8MAO08500613A BEHE Nut (RPO208 M8-1.25) =-mmmmmmmmmmmmmmm s 12
10 66812-2 VTR B Table =--mmmmmmmmm s s s 1



17. FT4600-1.FT4700-1/FT6200-1.FT6500-1 B FH 24
FT4600-1.FT4700-1/FT6200-1.FT6500-1 EXCLUSIVE PARTS

6. ST 7. FRANEE 8. RIRAMES
Needle Plate Main Feed Dog Diff. Feed Dog
gl Ui EagiEl i gl Ui
56 5220TP00566 56 5221FD00565 56 5221DF00563
' (TPC00566) ' (FDF00565) ' (DFF00563)
64 5220TP00644 6.4 5221FD00645 64 5221DF00643
' (TPC00644) ' (FDF00645) : (DFF00643)

39



17. FT4600-1.FT4700-1/FT6200-1.FT6500-1 B FH 24
FT4600-1.FT4700-1/FT6200-1.FT6500-1 EXCLUSIVE PARTS

Frak YIEHRGE . B HE
Ref. No. Parts Number Description Amt.Req.
1 2210001701 I TN 1
2 2210001702 EFE Oll Filter COVET mmmmmmmmmm e e e e oo e e e e 1
3 2210001703 A L@Vl mnmemmmmm e |
4 2211000101 R T 1
5 e e .
T $1M Needle Plate (See Left Page) ------m-m-mmmmmmmmmmm e 1
T e FEAES Main Feed Dog (See Left Page) ------=-=-m-mommommmomemeo oo 1
8 - B Diff. Feed Dog (See Left Page) -------=-m-m-mommmomm oo 1
9 2210001709 BES IR Regulating Gear ---m-m-mmmmmmmme e e e 1



18. T H Kz {4 Accesseries

41



18. T H Kz {4 Accesseries

7k
Ref. No.

Yk R
Parts Number
66700

66695

66840
2100001521
66720
66846
66721
66722
66715
66636
66637
66612
66613
66690
66725-
66665
66666
66639
66667
2200001620
2200001621
2200001622
8MC06401008E
8SB36400810E
8SA36400406A
8MB03200405A
2200000228
66857

66858

66451

66831
220A0001632
66200
FT6301-1-97-
FT62E1-2-02-
FT6202-6-95-

11-5

2
1
12

% 8

Description

M Pedel COMPIEte =-m-mnmmmmmmmmmmmm s

PRIEEAL Chain Set
ZERRS Thread
S Oil Filter

ING Bar =-mmmmmmmmm oo

TR Ol Funnel —m-mmmmm s s
[HEEEE Mechine COVEr --m-mnmmmmmmmmmmmm s oo oo
THEE O1ler ~mmmmmm e m e m e

#39h Silicon Oil

VA Ol CONLAINET === mmmmmmmmm s e m oo
AT SPANNeEr 3MM  --cmmm e mmmm e
AT T SPANNEr 4MM  --cnmmmmmmm oo
MEAEAR T Wrench 10MM  ----mmmmmmmm oo
BHIIHCT Wrench 7/8MM = cmcmmmmm oo

T Tweezer ---

fili FH$1 Retainer Needle
E#T Screw Driver (Large)
Fi#E T Screw Driver (Medium)

NPT Spanner 1.5SMM --o-mmmmmmmm e

/NEEF Screw Driver (Small)

FZEHEERE Safety Plate SUPPOIt =-mmmmmmmm e oo
EE LR Safety Plate Holder -------m-mmmmmmmmmme oo
FZEHE Safety Plate —-m-mmmmmmmmm e el

BRAR
BRAR

Screw (CTO0832 M6-1%9.5) ~mmmmmmmmmm e
Screw (CT1624 9/64"-40%7.T) =-mmmnmmmmmm e e e

BEME NUt (CT1625 /64" ~A0%A) <wemmmmmmmmmemmmeeeemmeeeemmeeeeemceeee

B2 AR
& Washer ----

SCrew (FTOS48 M3-0.5%4) <wenmmmmmmeeommmmeeeemmeeeeecmmeeeeemmeee

£ Fabric Guide (L) —-m--mmmmmmmm e s e e e e e e
FHERE Fabric Guide (R) —m-mmmmmmm s e e
D Y ey
T HALE T00lS Bag ~--mmmmmmmmmrm o e
HEH A Safety Plate ASMm.---m--mmmmmmmmmmmm oo
LREEE GUATAULEE -mmmmmmmmmmmmmmmmm e m oo
TP Parts List-moommom oo e

FEFIRIIE Instr

uction Manual-----========mmmmmm oo

L2 Safety Manual --------m-mmmmmmmm s

M HE
Amt.Req.
1

el e e e e e S ® H e  ® M e e e e e e i e e e e e e e e e



.gJV.

FT I 00-0-JEIM

FT6500 GAUGE PARTS LIST

Main Pats
e s
e\ \B (¢
o \gt | |
- Throat plate Presser foot asm Main feed dog Diff feed dog Needle clomp Upper looper Loweer looper Needle guide Needle guide Needle
Models \ H $1H FEII ¥R | BRI S = TSRS AEET foEst &t
40 | STl | S0PRO4 SN R o NCOMO0 | S0SL00S60 | SDILLOGS6L | SINGOOS6L | S2INGOOS6
48 | snoTPOnd | S200PROM DD LIRS onpeous) | S0SLOSE0 | SIAILLOSEL | SOINGOOSEL | SRINGOOSe UYI28GAS
S6 | SuoTPOOse | S20PRO0SG LD LIRS onpegsel | S0SLOSE0 | SIILLOSEL | SOINGOOSEL | SINGSE #11
64 | S0TPOOG2 | S20PFOOGM DDLU onpeppest | S0SLOOS0 | SIILLOGSEL | SOINGOOS6L | SIRINGOOSE
FT O] 00-0- CJOJH
Mann Pats
i )
(1) ‘ p
*}%% 3
o\t | | | |
il Throat plte Pesrfootasm | Mainfeddog | Difffeed dog Needle clamp Upper looper Lowerlooper | Needle guide Needle guide Needle
Mokels \ SH FEI ERA | R A Esga | TR RS st $
40 | S20TPOMN00 | S220PROA SN O oo | SIOSLOOSGD | SIILLOOS6L | S0INGOOS6L | SZ2INGOS62
48 | TPV | S220PRO4SA LS LSOO o) | SIOSLO0S | SRILLODSSL | SINGOOSSL | S2INGOOSR UY128GAS
56| S0TPUOS66 | S220PRO0S DIt LD onmepnset | S0SLOOSK0 | SRILLOOSSE | SINGOS6L | S22INGOOSR2 #14
64 | S0TPO06M | S20PRO0G it LIRS oneooedt | SIOSLO0S0 | SRILLODSSL | SINGOOSSL | S2INGOOSR




FT L0 00-0-LJLJL

FT6500 GAUGE PARTS LIST

Matn Parts
ey * _
e \?/ ¢ &
B\ \7
o\t | |
= Throat plate Presser foot asm Main feed dog Diff fed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Models \ BF SHE FEIR RARE | RIRAE 1R A TSR AEET st &t
56| SOTPOSSS | S20PFO0SG i Te— SOONCOS6L [SD20SLOGS60 | SDOILLOSGL  [SD2INGOOSGL | S22INGOOSE2 UYIZ8GAS
64 | SOTPOOSA6 | S200PFOOG — SONCOOGHL [ S200SL00560 | SILLOGS6L | SIINGOOS6l | S22INGOOSe #11
FT L10100-0-LIC1S
Matn Parts
[ .
” B 6
st
2l Throat plate Presser footasm | Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Modes \ SH ) EEm | B S+ B | TR Higgt gt st
40| SOTPOMOL | S20PRO04A NG et SO SnNCOMO0 | S20SLO0S60 | SIOILLOOS6L | SI2INGOOS6L | S22INGOOSe
4§ | SUTPOOMSL | S220PFOM DI LSO spNenpg) | S0SL00S60 | SILLO0SEL | SINGOOS6L | S22INGOOS UYIZ80AS
S6 | SITPOOSED | S200PFOOSG LD LS F spnensg | Su0SLO0S0 | SIILLOOSEL | SIINGOOS6 | S2INGOSE2 #l
64 | SIOTPOOGA) | S200PFOOGH DL LR F spnenpat | S;osLOOS0 | SHILLOOSSL | SIINGOOS6l | S22INGOOSE




FT6200-0- CJCIM/KI FT AUGE PARTS LIST
FT6500-0- CJCIM/KI 6500 GAUG 5> LIS
Main Parts
R =
w \ O\ B
st
7\ BR Throat plate Presser footasm | Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Model S BRI EafE | bRt She HEme | TR Hiet st $t
S6 | STeesey | SopResy [P SO SONCOOSSL | S200SL00S60 |  SILLOOS6L | SIINGOOS6L | SZ2INGOSG UYI28GAS
64 | Someen | SuopRney e L SUIDRIEA SONCOOG4 | SD00SLOSG0 | SIILLOOS6 | SIINGUOS6L | SZ2INGOOSG #11
*OPTION-MAKE TO ORDER
FT J0J03-0- OCOM
Main Parts
pe % .
N\ O\ 2
%
st
O\ B Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Unper looper Lower looper Needle guide Needle guide Needle
Model SH B Eafm | it She Fime | TR Hiet st $
W s | ospR R I SINCIS
W0 | oo | smpren DG I S200NCOM00
S0 SDIDiR UYI28GAS
48 | STl | S220PROMSI SV SOONCOMD | SIOSLOOSGD |  SIILLOOSGL | SI2INGUOS6I | SX2INGOOSE o
S6 | Someossl | soprgsel  —ll0 L SUID SNCO0S6
60 | e | soprge (ol I SONCOD6A




FT6203-0- LILIM/TC003
FT6503-0- LI M/TC003

FT6500 GAUGE PARTS LIST

Matn Parts
i
Fff: e
%
o \at | |
- Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Modes \ B SH B Eaf |l SH8 JET R s T Hist st 3t
S6 | SIITRORSE. | SIIPRURSS] SRR PO syNooossl | SIOSLODSGD | SILLOOSGL | SINGOS6L | SD2INGOS6) UYI286AS
64| SITPOBE | S221PROB6AL DU LIRSS oncost | SOSLO0SK | SRILLOOSSL | SRINGIOSSL | SIINGSe #11
FT6510-0-88M
Main Parts
| < ﬁ /% @ }
\‘:‘/ 0 @
-8
%
gt Lovier looper Loviet looper Lower looper
il - Thiot gt ——— Main feed dog Diff eed dog Needle clamp Upper looper (Right) (Medium) (Left) Needl guide Needle
Moels \mm\|  #H& [ Eafim | ElRf SHE Fibmen | TRessch) | TEmech) | Tieson | moust $
88 | Smpioss | Souprios) (ol O spiNeioRg) | SIISLIOSSD | SDLLOAL | SILLODG0 | SIALLIOSSO | SDDINGIOSS0 | UVInSGAS 411




FT6500 GAUGE PARTS LIST

FT6510-0-88M/KI
Main Parts A
i ¢ ?E ‘ ?
0
B\ N\
g Lower looper Lower looper Lower Looper
BN\ g Throat plae Presser oot asm Main feed dog Diff feed dog Needle clamp Upper looper (Righ) (Vedum) (Left) Needle guice Needle
Moks \ mm\| 8 ] e | Bkt st Fimen | TEEeICE) | TEseeh | Tesico | st $t
08 | soumeiosst | souppioge) (PR SHOEIFeiNciops) | SISLIOS | SDLLOJGL [ SIALLO6A0 | SDILLIOSR0 | SDINGIOSO | UYIZGAS 41l
*OPTION-MAKE TO ORDER
FTOO1-0- OO0 M
Matn Parts
i
" FF e
2 | |
Eill Throat plate Presser foot asmm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Modes \ B SHi R e | ElemE SHE FiEga | TR Hist st $
40 | SIOTPLLAOD | S220PFLLAO0 SN e S synconao | S20SLO0SE0 | SDOILLOGSGL | SIINGOOS6L | S221NGOOS6
4§ | SITPLLS) | S20PFLLASO LSS LIS oyoNcoigy | S0SLOOSK0 | SIULLOSEL | SIINGOS6L | SI2INGNSE UYIZ80AS
56| SINPLISE) | S220PLISE0 DI LU0 opNcosst | S0SLOOSK0 | SIILLOSEL | SIINGO6L | SI2INGUSeD #l
64 | SIOTPLIGN | S200PFLI60 LD L UDFIE0— oyNcop | S0SLOOSR0 | SIILLOSEL | SIINGOSL | SI2INGONSE




FT6213-0-L1LIM

FT6500 GAUGE PARTS LIST

FT6513-0-CICIM
Main Parts
g
e\ \ B 2
$t |
il Throat plate Presser foot asm Mam feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Modes \ B SH FEI ERfi | RS $HE Eisme | TR Hiet st $
40 |SuomPide0 | S20PPOs L et OO spNCOM00 | S2208L00S60 | SIDILLOOS6L | SI2INGOOSGL | S22INGOOSE2
48 [SMPI3R0 | S0PFO DIt LR spnepuas) | S0L00560 | SIILLOSEL | SIINGOOS6L | S22INGOOSE2 UYI86AS
56 |S0TPI3sE0 | S20PFOOSG LD LWINOE—F spnengss | SpOSLO0S0 | SIILLO0SEL | SINGIOSS | S2INGOOSR #l
64 [SMPIIG0 | SI0PFUOGH SR LIRS spnenoea [ S)OSLO0SK | SIILLO0SEL | SINGOSSL | S2INGOOSeD
FT6213-1-JJH
FT6513-1- JCIH
Main Pats
G Ui ¢
Al Throat plate Presser foot asm Mainfeeddog | Diff feed dog Needle clamp Unper looper Lower looper Needle guide Needle guide Needle
Models \ * S ] T | Al B FRs | T it st B
40 | SOTPIMOL | S20PROOM4 RN O SOONCODAO0 | SD0SLOGS60 | SIILLOOSGL | SI2INGOOS6L | S22INGOOSE2
48| TP | S20PROOMM - SOONCODASO | SD20SLOOS6D | SDDILLOOS6L | SDJINGOOS6L | S22INGOOSE2 UYI864S
56| SOTPISSEL | S20PROOSG - SOONCOS6L | SD0SLOGS6 | SI2ILLOSGL | SI2INGOOS6L | S22INGOOSE #l4
64 | TPl | S20PROO6M — SOONCOOG4 | SD20SL0OS60 | SIQILLOOS6L | SDJINGOOS6L | S22INGOSE2

3221DG0026




FT6213-2-LJLJH
FT6513-2-LJLJH

FT6500 GAUGE PARTS LIST

Main Parts
i
e\ \ B o
o\t
- o Throat plate Presser foot asm Man feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle quide Needle guide Needle
Model SHE I TR | Bl st N HpEET s bt
40 | Su2mP00d0L | S20PO0ALY SR i O yNconig | S20SLOOS0 | S2ILLOOS6L | SI2INGOOS6L | S22INGOS62
48 | S0TPOMASH | S220PFOOA SIS L SIDESD T onvepu) | S0SLOSE0 | SIILLOSGL | SRINGOOSGL | SI2INGOOSRD UYI280AS
56| SHOTPOSG | S220PFO0S64 DS LD onpepgsl | S0SL0S60 | SIILLODSGL | SRINGOOSGL | S22INGOOSR #l4
64 | SOTPOOS | S20PROO6M LD LD onpeppent | S0SLOS60 | SIILLODSGL | SIINGOOSGL | S22INGOOSR2
FT4615-0-32M
Main Parts
" f@
ke Throat plate Presser foot asm Mam feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Models \ ¥ SHE R @it SR A st L | T e g 5t
30| TP | SDIPFIS L0 LD SONCOM00 | 52205100560 | S221LL00S61 SOINGOOS6L | S2INGOOSE2 | UYI28GAS  #11

3221DG002T




FT6239-0- LJLIM
FT6539-0- LILIM

FT6500 GAUGE PARTS LIST

Matn Parts
S ‘% > -
S 2
o\ st | SN e
FI $+ . .
- Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Models \ ¥F $HH RG] Firfitn | AL st AR | TR A gt b
40 | SITPR0L | S2IPRO%M4 SR e R spNCO0400 | S200SL00S60 | SIALLOGSS | SI2INGOOSSL | S22INGOOSE2
48 | S0ITPIUSL | SD1PROSMSM LD LSRR sy | S;OSLOOS0 | SHILLOOSSE | SRINGSGL | S}INGUSe UY128GAS
s6 | sorTesel | saipROgsed WD LD+ syuneposel | S0SLOGS0 | SHILLOOS6L | SIINGOSEL | SI2INGOOSK) #11
64 | SRR | S2APRO% DD LW spnenoea | S;OSLOOS0 | SIILLOOSSE | SRINGSGL | S}2INGHSe
FT6239-1-JCIM
FT6539-1-LIC 1M
Main Parts
<SS
% \9/ =
e
3t | |
i Throat plate Presser foot asm Main feed dog Diff feed dog Needls clamp Upper looper Lower looper Needle guide Needle guide Needle
Modes \ BE SH B e | EbetE Aty g | TR Hiet st 5
56| SIOTPOSBY | SPROS6 IR LD oyNeonsgl | S0SLOSGD | SIDILLOOS6L | SD2INGOOS6L | S22INGOOS UYI2864S
64 | S0TPOOG2 | SIPR6A0 — SOONCOOG4L | S208L00S60 | SO0ILLOOS6L | SD2INGOOS6l | S22INGO0S6 #ll

*OPTION-MAKE TO ORDER




FT6239-2-LJLIM
FT6539-2-LJLIM

FT6500 GAUGE PARTS LIST

Main Parts
pieid
AR e
%
pill %l- . . . .
= Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Modes \ SH5 B ERfE | AR SH8 g | TR His Hosst $t
40| SITPOL | STAPRO9A DI b O syNcopa0 | SI0SLO0SE0 | SIILLOOSEL | S2INGOOS6L | SI2INGOS®2
48 | SR | STIPRO%SA DD LU opncoigy | S0SLOOSK0 | SIAILLOSGL | STINGOOSEL | SI2INGOOSE2 UY128GAS
56| SIITPRSEl | SHAPR9Sed DD LU opncossl | S0SLOOSK0 | SIILLOSGL | SHINGOOS6L | SINGOOSE2 #l
64 | SIITPNB | SIAPROIGHM DO LD oncopet | S0SLOOSR0 | SIILLOSGL | SIINGOOSEL | SI2INGOSE2
FT6760-0- M
Main Parts
i | @
r\ \ 7 i
Gl Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Models \ PR SH [ EEAE | R sH8 EAERE | RS Rt st 3t
S0 | SIITP0SN | S21PR6OSIO L e O NCRS20 | SI0SLOOS60 | SDDILLOOS6L | SD2INGOOS6L | S22INGAOSED
S6 | SIITP0SE0 | SIPR6OSED D LSOO L onneese) | SOSLO0SK0 | SIILLOSGL | SHINGOOS6L | S22INGEOSE0 UYI2864S
60 | SIITPE0G0 | S221PR6OSN0 DDA LSOOI oninespe) | S)OSLOOSK0 | SIAILLOSGL | STINGOOS6L | S22INGEOSE0 #1
64 | SIITPE06N | S2IPRGSA0 D LSOO onmegoedg | SIOSLOOSK0 | SIILLOSGL | SHINGOOS6L | S22INGEOS60

*OPTION-MAKE TO ORDER




FT6760-0-LILIM/KI

FT6500 GAUGE PARTS LIST

Main Parts
i
O \ S
w\ \ B \‘ =
N\ #f
2 Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Unper looper Lower looper Needle guide Needle quide Needle
Modes \ B SH FE ERmE | AR s Eisma | TR Hiet st 2t
50| SITPA0S0 | S21PR6OSIO S eSO spINCe0s20 | 52208L00560 SOILLO0SL | SIINGOOS6L | S22INGEOSED
56| S0UTPG0SED | S221PR6OSED LU LW nineese) | S2208L00560 SOILLO0SL | SIINGOOS6L | SD2INGEOS0 | UYLISGKS
60 | S2UTPGOS | 5221PR6OG00 DDA LD ey | S208L0860 SOILLO0SL | SIINGOOS6L | S22INGEOSED #10
64 | SISO | S2IPR6SA0 LD LN nnogos) | S0LO0SK0 SOILLO0SEL | SIINGOOS6L | S22INGGOSKO
*OPTION-MAKE TO ORDER
FT4102-0-64M
Main Parts %@
e\ O\ B ‘
#t Lower looper Lower looper
Al Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp (Right) (Left) Needle guide Needle
Models \ & S5 [ FEATE RISEATE st THARIICE) | TS gt &
6.4 |S0ITP6A0  |S22IPFO26A0 | S22IFDO2640 | S22IDFO2640 | S22INCO2640 SOILLO2GAL | S22ILLO2640  |S22INGO2640 | UY128GAS 411




FT4102-1-64M

FT6500 GAUGE PARTS LIST

Main Parts °
> =
e Elga @ @
w \ \F / "a
\gt Lower looper Lower looper Lower looper
B Throat plate Presser foot asm Main feeddog | Diff foed dog Needle clamp (Raght) (Medium) (Left) Needle guide Needle
Models \ B2 S R 3R RIEAT A ThEGSIGE) | TS | TS0 gt &t
64 | S2ITPOGAL SIPF02641 SRIFD026AL SIDF02641 SQINCO2641 SRILLOGAL SOILL0264 SOILLO2643 SOINGO64l | UYIBGAS  #1
FTG IO 00-0- JJH
Main Parts
TH (
B\ O\ % \e/ =
mo\ #F
Throat plate Presser footasm | Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Models \ & S B A | IR st R T AiEst st 5t
S6 | S0TPOOSET | S20PFOOSES DN o b RO sppNCOos6l | SD20SLOS6D | SIALLOGSS | SD2INGOOSSL | S22INGOOSE2 UYI28GAS
64 | SDOTPO0GSS | S200PFOOGAS DU L DAL spnenges | S0SL00560 | SILLOSGL | SRINGOOSGL | SI2INGOOSR #14




FT6500 GAUGE PARTS LIST

FT6500-0-56M/UFPO1/PA
Main Parts
aE. N z>
g\ \" & =
JE %]» , , . )
- Throat plate Presser footasm | Main feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Models \ S R FRGE | B S5y s | TS e gt 5t
S6 | SOITPO0SE | S200PRO0SG SRS oo O syoNcO0s6l | SI0SLOOSE0 | SOILLOSGL | SDINGOOS6L | SDINGOOSG2 | UYIZSGAS 1l
FT4600-0- LI M/TB
Main Parts
pa
1 2
s
4t
Al Throat plate Presser foot asm Main feed dog Diff feed dog Needle clamp Unper looper Lower looper Needle guide Needle guide Needle
Models \ B SHE R FRGE | B sty s | RS it gt 5t
56| SHOTPOOSG | SPFTBOSED LN et OO syNooosel | S0SL00S60 | SILLOSGL | SI2INGOOS6L | S22INGOOSe2 UYI28GAS
64 | S0TPOOGH | S22IPFTBOGA) SO _|__STORIAGY SOONCOOS6L | 5208100560 | SIALLOOS6L | SIINGOOS6L | S22INGOOSE #11

S1DG0022




.Sg.

FT4600-0- [1CT M/TB003

FT6500 GAUGE PARTS LIST

S1DG0022

Mann Parts
i
AR =
e
Pl $+ , , . .
- Throat plate Presser foot asm Mann feed dog Diff feed dog Needle clamp Upper looper Lower looper Needle guide Needle guide Needle
Models \ 2 S B Yt | Rl 4ty s | ey At gt ot
56| SOOTPOOSE | S22IPFTB3SA0 LR O syNcoosl | S0SLO0SE0 | SIILLOGS6L | SD2INGOOS6L | S22INGOS62 UYI28GAS
64 | S0TPOOGH | S2APFTR36) SRIRNOGHE___L__SIORIAY SOONCOOS6L | 52208100560 SOILLOOSGL | SINGOOS6L | S22INGOS6 al




FT6503-0-56M
Tape Binding
LR (RS =

FT6510-0-88M
Pocket Lining Seaming Device
HREEERE

FT6539-0-56M

Elastic Tape Or Lace Attaching

(With Right Hand Side Fabric Trimmer)
EXmaERTER(NSDENES)

FT6500-0-56M/UFE-1

Electric Under Bed Thread Trimming
System For Flat Bed Interlock Machines
S ERKRECFORYHERA)

CHING CHI MACHINE CO,, LTD
http://www kingtexsewing.com.tw

The spemficaﬂons and / or appearences of the equipments described in
s catalogue are subject to change without further notice.
FiBspTtEES. a!mmam DREFHE SRS MAERZ IV RS SIS TSN I R R

C. BB BRAT



	1: FT6500-PARTS
	2: MODEL NUMBERING
	3: TABLE OF CONTENTS
	4: 01
	5: 02
	6: 03
	7: 04
	8: 05
	9: 06
	10: 07
	11: 08
	12: 09
	13: 10
	14: 11
	15: 12
	16: 13
	17: 14
	18: 15
	19: 16
	20: 17
	21: 18
	22: 19
	23: 20
	24: 21
	25: 22
	26: 23
	27: 24
	28: 25
	29: 26
	30: 27
	31: 28
	32: 29
	33: 30
	34: 31
	35: 32
	36: 33
	37: 34
	38: 35
	39: 36
	40: 37
	41: 38
	42: 39
	43: 40
	44: 41
	45: 42
	46: 43
	47: 44
	48: 45
	49: 46
	50: 47
	51: 48
	52: Gauge Parts List 01
	53: Gauge Parts List 02
	54: Gauge Parts List 03
	55: Gauge Parts List 04
	56: Gauge Parts List 05
	57: Gauge Parts List 06
	58: Gauge Parts List 07
	59: Gauge Parts List 08
	60: Gauge Parts List 09
	61: Gauge Parts List 10
	62: Gauge Parts List 11
	63: Gauge Parts List 12
	64: Gauge Parts List 13
	65: BACK

